[e®)
FUJITSU

194 FSwvY
ETIL2724/2737/2742/2616/2624/2642
19-inch Rack

Model 2724/2737/2742/2616/2624/2642

HYiRksHBAZE / User’s Guide

19R-272A2
19R-273A2
19R-273B2 —
19R-274A2
19R-274B2
19R-261A2 ©
19R-262A2
19R-264A2
19R-264B2

|C120-E665-04XA]




[T LC&HIZ

DR, MED 194 F T v 7 EBEW ETFWEEE, SChHonE ) T8 WET,
AEL, 194 F T w7 T5 )V 2724/2737/2742/2616/2624/2642 (LAK:, ABLE) . BL O
F 7 a VO PN OFEKRI R Z LR HITOW T L TWET, SEAICA SR
WAREB IOV —EKED 22— —XH A R 2L BFHAZRY, ELWVERYFWE
SNFET L) BN LET,

2012 4 12 H

REGZDNA A TT 4« AETOERIZDONT

AREEIE, —EHH, S—Y UM FEM, W@ OEERS ORISR ERE L kG - JiE ST
WAHHDOTHY | JEF IR DEBOSHIE, M2 B BRI TR, A2 mEHl, K% 27 A
BT DIEATHIG, MR OO OEMME, T AT JMIBIT D I A VRS2 L R TR
REEVENER S, USSR RED IR SR WS, BB - HIRICHT 5 BRI A 5 A
B A INA'A 7T A HiR) L0 9) IERESND KOG - WS bo TR IS VWERA, BE
BlE, U312 A 77  RICET 2R AR T D@ LT 2 L2a < ARG EEH LgnTe 2
W, NA A TT 4 HRICHEH SN DHE T, B EER T THHEZE N,

Lt R a2 A2 MTiE DHERES SO ERSEHE] (A SREEMNAEENTND 280D 0 %
To FEHEMNE ENTVDEAIL., YUk F¥ = AV M EiE E 2R ER IR 5 & & RkcES
SFFAIRLEE /2D 9,

AEORT

W EERT
AETIINANARBRREME > THVET, TUTRBELRICE L BNV EE,
HIRTMD N2 ITIMZ BNDBEND B HEFECHEZRRICBILT 27200 E 72

HHDTE, ZOFREFRITKRDOL I TR TWET, NEZ L JHED L, BiiH
<TEEW,

R | ELSHALAVEA, FECERRTELRD - L ib0 5] b
S8 aricvEr,

o |ELKHALAVES. BHEITREOEEEAD - L 1b Y B
MNTEE |2 v 2rn MU S E 3 OMOERE R P OB
BENELAERRSHVED] ZEERmLTWVET,




o, fEECHRE
TaEALTHE

DOHBRNRED X D72 b D0 ERT IO, LRLOEERSR L RIFHZKR O
D

A\

ATR LR RBR, i - EEERTNE ThD - L BT b0 T
T, BEOPRTOBICE, AEHAEENEIRSATOET,

N

O TRLZREIFE, LTHEWTRWTE (BEIk1T4A) ThoHZ a4k
F5bDTY, LEOPREORITIE, BRI IENENRENRT

WET,

O TR LB, U s TV WA THS Z LEET 5 b0
T, AHOTRLOMICIE, AENARITRAEIR SR TOET,

B AXHDES

AICPICFRIME N TV DRFITIE, RO XS BN H Y £,

L5

Ik

a

o=y

BHEWIZZRDBEOEFERE S, LTUIWTRnZ L&l L TnET,
WP BHALTEI N,

PPOINT

N=FRy =TV 7 ry =27 2 ELLEES D7D E LRI &R
FHONTHY ET, BTBHASTES L,

—

BRR—URBB = a T A ERLTOET,

N ELRDTFVS

AL ORBAFRAEZRD LS ITHEL TR LET,

KRBT AXHDRE

194 T T w7 BTV 2724/2737/2742/2616/2624/2642
(19R-272A2, 19R-273A2, 19R-273B2, 19R-274A2, NS T
19R-274B2, 19R-261A2, 19R-262A2, 19R-264A2, 19R-264B2)

TR A % © 5 A F— e P—

B)SAINLIZDONT

A& BEAY
PUBE e RPN

L6, WM EERIHR L T ESV, ARGITEEREEY E LT
b ET,

FHURAL, BHOEERE. FEEEEHETT.
EHMT, BHOEEYTT .
All Rights Reserved, Copyright® FUJITSU LIMITED 2011, 2012




ShRECER R

& | B ft EEER (EEER () EEAS

01 2011-11 — —

02 2012-01 YN ETL 2737 B

03 2012-08 4.13 (GEM) arty bRy 7 AR AT FIE
i8N

04 2012-12 12 (£%) PAE T RE s A S

H)  EEEINIRFROEEZ R L CNET,

722U, TAZ U AT (%) OFFWTWHIEFIL, HROEREEL TR LET,




=P/

B 6
1 S T U T 6
12 BEETREREE 7
SYUBRE-EBRALOITEE . 8
210 BEBEFICET BEE 8
22 WABDBESIE . ... 9
23 BB -EABOBERIE ... 10
SYOMBRESRE 13
B BB 13
3.2 HIERDBE T . 19
33 BEROBAE . 20
B4 DU TDERE . . 21
35 U 23
SYUBBHEORMYBZNMIDNT oo 29
41 =S+ FERYAMF/RYSLEIE ... 29
42 ATy FOBMYMF/BRYNUEIE ... 33
43 FEEMEBOEEFIE . ... ..ot 35
4.4 AAT—INL (BAERX) OBMYMSETFIE. ... 52
45 ART—I) (AHX) OMYMFFEIE ..., 58
46 J—brNXVaAUERT—TILOBRYMSITFEIE ................... 64
47 —TILHRILE—OBYMITEIE ... ... 69
48 TSUONRRIOBMYMITFFIE ... 74
49 YA K—TJIEY FOBRYSITFIE ... 75
410R B ESAH— (L FB) OWMYMITEIE .................... 81
ANREAESAH— (BIHE) OBMYMITEIE ..................... 82
A12THEX Y FOERYSITEIE ... ..o . 85

ABAVEV MRV ADBYMFFIE ... 87




1 M=

RS9I 19 A VFS v BBENELTERSE (A—TomigAT) 88T
51D 1914MVFF 99 TY,
- BEPURIE CEIAMOA VF SV IR (AZN—HILEYF)
194 F T 99 ETIV2724/2737/12742/2616/2624/2642 DNERA A — S E LT

IZRLEY,

CICIVEIRN:

2724 2737 2742 2616 2624 2642
—_— ~
11 SAVFrv7
RKIvIDTA LTy TITROEDERY TT,
ETIL ETIL ETIL ETIL ETIL ETIL
2724 2737 2742 2616 2624 2642
A=y K 24U 370 42U 16U 24U 42U
Wik | RS w7 | 19R-272A2 | 19R-273A2 | 19R-274A2 | 19R-261A2 | 19R-262A2 | 19R-264A2
WHT v - 19R-273B2 | 19R-274B2 — — 19R-264B2
P A X (X BT 700 X 700 X 700 X 600 X 600 X 600 X
X 1 & mm) 1050 X 1050 X 1050 X 1050 X 1050 X 1050 X
1200 1800 2000 845 1200 2000




1.2 EEAIRERE

ATy 71X Tog @il cEEd, (1)

* PCH—s3

+ UNIX #—~%

s ARL—UVRT A

- B IA H—

© Ry hU—7 8L,

1) FEAERAL AR — 5 _— (http://jp.fujitsu.com/) 1ZC THERBN 22K 2, & D W iRtk
HYEERFE TIHRIIES VY,




2 Sy HRE-ERLOTIEE
CDETIEH. FYIVDHRE. HA. ERLOFESFHEICOWTHMALET,

2.1 EIZATICET 6 FE
A

- IREIDE L LMEFT (INERE 2m/s2(200gal) ##82 %) PIEVNIBHEE, TR
o ELBHICEALZVTHESD, BROREBEESELIFLY., 5y I8

BIF 2G4 ELCEGZAS AEELIHY FT,
MR 2.5m/s%(250gal) B2 HMBISH LTI, BHREE S vIDEELE
DMERRNALETT,

* ROBENBULMEAAICHBE LAV TL S,
RABEBORKEZ(L 1000kg FBEICHE S0, BEMNTBLKTIZEI RIT
LEREELNHY FF,

s IV VRTLOERLGRE A MRTFERBHICTHHIC, FETYTERERL
TLEELWL,

c SYIDLEFEBELIZ TRUA - HEXS - 2y T BEDKDA - =B,
ERYZEZENEVTCESL, #E - XK - REORRE GV ET,

- ER - ECY - BEOZVMERT. BREDENER. XKD HSISFICEMN L
WTLEZEL, BEE - KK - RBEORREGY ET,

A R

1]|||r§§

EFBXADOL-55HP. BEREOERLRE, BRICBEAGHICHHRE LR
WTLESLW,
Ffz. 10 CREDERICHEHGAICIE, FELBWLTIESLY,
HEORRIZHYES,
- Sy Y ORAE GERIAAEE) E5SABNTLLESL,
BRAALESS CERBRICRAC L VBBORKDORRELY ET,

@ #




22 WMARDOEESE

KT w7 EREFARERRGE O, MARROREFEL TRIORLET,

c AT w7 EMADOEIT. MARBEOMOBAT v 7 OHELU ETHD Z L 2R
LTL7ZEny,

AR ICBEN O DB BB LERGERH ) 7,

() |]|]|:> AR (HIRE)

c KT vV IAHORKEREIL 1000 kg FEIZ 2 B HEANH 5720, WAREICHEEN 720

ZEAHRNCHER L T EE N,

B) AR D FRIRTE
MR EITH 22>, F¥ AX—DREREIZLTALEY, 5lofihno7= LRWIREETH
52 L EMGRT D,

YO LEh - TRERICEEAHAT O, L _X—F—MEfTE5Z L, Floo b
NR—H—OFEHEENPIRAT IHEEREU L CTHHRATE 52 L 2 FRNCHR L T2
Wy,

< BEEWRAERL, BRSO T v 7 mEFHOLESLD L TEML T ZE 0,

KT o 7B T HEEICL > T, BMIENEGWEENH Y 97,
Fo, MEABIFMI RN TLEE N, BETLIBEANHD £,

c BIBEOHRARE, WK O 2T EREPERTIBZNNH Y T DO T, EOMAEMH
LTL &0,

© T vV BEHORKELE, 2 RNGFT SR WERARAT D & "ENEAEE L E
7
1B H 720 ORE EAN 15 CEB 22V ) ICRBHELZITV., ERE2RESER
WEIICLTLEE N, FHBOFBEICEHLTL, ROXREBEIZL TS,

ENEE

10[15[20[25]30]35] 40

wxpmEE |20 (7 |5 [ (1[5 [9 |13 [a)

(%) 40 |3 |2 |7 11 [16 [20 |24 | 1HEE 25 CTHEE 60% DA J

60 13 |8 |13 17 [22 |26 |31 | “EAITCUTFOLE,

FTELET,
80 |7 |12 17 [22 26 |31 |-
90 |9 [13 19 [24 [29 |34 |-

"%

2 SysRE-ERLOTEFE 9



2.3 FRiE - ERFROBEEEIER

HES. RFIY 7 ORER
T ERET DL E I, MEL REICAS—ARUIETT,
WO AA—RE R LTSN,

*1
I_400mm ) 600mm/700mm " 500mm |

*1
1000
600mm/700mm | — "
*2 BE. B
200mm BR. RFIVT
5o LE#R 1050mm
*1 _ ”
845mm (160) 7 v 7HER —
1200mm (240)
1800mm (370) \ ﬂ
2000mm (420) Sy EiE
1400mm
~x b (=]
1400mm ! ! 1400mn

3400mm/3500mm *1
1 SV IDONETEIRES VI DRKRIZK S,
*2: EEERT ) 7EERT H5E, 2L 16U S v v & 24U 5 v (FBR<,




W R R
NEE 2.5m/s%(250gal) %8 2 % HISRIZ G T 2 - 012i%, MEEE THEASLE TS, EiE
. v RYU Ty FERWS FEE A S a v OMtES Yy NEAWDLHERHY £,

AT

» SYVIRERILEFETEK (RFD) ICEELTLESLY,
BEE LA LMES . IR 2.5m/s%(250gal) 22 DHENFELIzEE, Ty IH
HBETEIETNADHY FT,
SYINEEILIZEE. REFEFZFXEEZESISTNLHYFET, £V IRAD
HEBCREOYMINBIET TN HY EFT,

- MR > R

MEXy FE4
EXSvIH By IR

ETIA

2724
2737 19R-27ST1 19R-27ST2
2742
2616
2624 19R-26ST1 19R-26ST2
2642

BLARYVS Iy bEFERALEXZA
Sy UHAE, Ty EEICHHLRY LT Ty NOAT v I KA DL ICHRELE
Fo LRUL Ty REREL, Ty BKEICARDEIIC LTSN,

PPOINT
) X RA—(XERE@MNS 1 ~2mm EMNLIEREIZLTLCESLY,
FrRE—
0,/ O,
AK
(k@)
LRyvy

©2=-P1>) 7vk

2 SyYRE-EREDNTER

1



WS>y DEEIRLLE

ANFEE

o - SYOBRBHE. BTSVIEEATRET SN, BV SYIICREESA

CS) H—FMYFFTRBLTEEL, BERE/RFESAY—IcL2REE
LEWRETS v/ REBOEBEISHTE. SvInERTIETANHY
E3

WIS RILOBY F1F

ANFEE

s TV RPN EREREHMICIMY FFENE, BRORREICEYRAAT
VA EEOUMOEHEEHT B ENNDY FT.

IEEZ B T TRV, 7T 7 3RV ERY i ET,
TT U7 RFIVOBY T OFINEIZONTIE, 48 7T 7 3RV OBV (i) FIEH] 225
LT Za0,

1 9525540000
TS5 84)L(2U)

TS 291831 (3U)

B ZOMDBEETEER

ANFER

5 @ * IV DRI, REFIMYNSAVTLLESY, REIEENH D=0, Fnf:
Y, BEFLEYLTTHOREE LD ENHBYET.
BYNTBEASECHEICE. BHBELRTFRICTERCLES,

* SYIUBRBRICS VI ERHY H5AF. T EMIBLERR FTELRT
BIZTEBCESL. TRRECBETSE. SVINREBET S LEAHBYET,

%
B
el

s IYIILELRYFY MM oY LEVTLESL, BEGEDERDEEN

® BAHYET,

A
E

12



3 SYIDEBHEHE

COETIE, X5 v I OERK.
WTERBALF Y,

3.1 1B

KT v 7 O LR ERIORLET,

TL
15X

e

WMYFBZWFIE, 5 v 0EEFIRGEEIZD

311 ETIL2724

1EH ik
ES A YF Ty FTN2NRARKRT v
4, 19R-272A2
SMEL Byt (BigHE S T 7 A ZVLER)
WAL= M 24U
H A X (WxDxH) [mm] | 700 X 1050 X 1200
T v R . 5Tlkg 1
PR R B [kg] BHGRE R 480kg (T v 7 AIRER<)
Ty I ARIE: 9lkg
BEOB A 80%

Z v IR AT THm SRS O

< RiBE. BREE. VA RAloN— (2 fhi)

BIHRE CHATEL & L CTHf SR D b D

A5 Ty IREAF— 2 E2

c =Tk — (R 68

=T E— (%) 6

s MSHAXDOP TRV AT Ty b & 1R2fE (F—T VR — )

s r—vFy P TE

- Bk AE (CD) @ 15X

Wl 7y 7RERICESS 7 a7 MENKELTT (BB L) ORME (i)
DOHIRZEBZRNE I ICTEEL TSN,

HE2: EONY RLvey 7123 F—EERMLETY,

3 SyonEmeHRE 13



312 =ETI 2737
1HE e
EES 914 vF Ty s FFTN2TIT AT v 9A>FTv 7 BFN2TITHRT v
4, 19R-273A2 19R-273B2
S8 Bl @i F o7 A2 AR
I
a=y b |2
AR
(WxDxH) | 700 X 1050 X 1800
[mm]
e T v 7 R« 864kg 1 7 v 7B : 840kg 1
,;d[k] IR . 740kg (T v 7 AIEERL) R E R . 740kg (T v 7 AEKER<L)
RIS 5 Kk 124kg v ARIE: 100kg
FOBR%E | 80%
Ty 7B TSNS H O
AR, #BE. A Rl 8— (2 4khl) - HiBE . RBE 2
BIFRE CHfH & L THWF S D o
c Ty BER¥— 28 3 Ty BERX— 2 %3
1@ © =T Nk E— (RiH) 8 © =T N — (R 8
C =T NFRNVE— () 8 C =T NENE— () 8
CMSYA ROV TRV /a7 Ty b & 16fH | - MS A XDH TR /a7 Ty k% 16 f#
(Ir =T Nk —H) (Ir—T Wik —)
=Y y P TE RSy b IR
R v 2l CRET v 2l
- Bk E (CD) @ 15 4
Hl: 7y 7BERICESS 7 e 7 WEARBELRFT (FHEHRLE) ORMBE (ffE)

DR B2 2N E DI ZEELSES W,

W2 BT v 7 IZiE YA K8 — QF) IXIRFFESnTnERA,
E3: OV Rbvey 7123 —BERNETT,
H4: T v 7 I BREAE (CD) AETEnEHA,

PPOINT

4

BEARS ) EBRS VY. BRSOV LIEHRS

v (FEFEAEETT . ETIL 2742/2642 D

TIVIOETOMDL ) —ADT VI EILERTEFERE A,

14



3.1.3 ETIL2742
EH TR
i) 94> F T s TFA2ERT vy VAT Ty s BTN ERT v
4, 19R-274A2 19R-274B2
S8 B (W% ST 7 A L VER)
[l &2
e | B2V
HA R
(WxDxH) | 700 X 1050 X 2000
[mm]
R T v 7 B 969kg 1 7 v 7 B R 943kg 71
ﬁéﬁa] PERGRE R 0 840kg (T v 7 AIKER<) PERGRE R © 840kg (T v 7 AIRERL)
RE S S o Rk 120kg Zv ARk 103kg
FEOBR O | 80%
Z o ZIZROAFF THm S D O
< RIBE. BBE. YA RAo8— (2 4k - HIBE . EBE 2
BIMRE CHATEL & L THfF SR D b D
s Ty 7REMAFT— 2 1E3 s Ty IRERFX— 2 3
1)@ « =T R E— (FiH) 210 s =T NEE— (FiH) 210 @
c =T R E— (%) 210 =T NENE— ($RH) 10 @
CMSYA ROV T XY /a7 Ty b E20M | MSYPARXDOFT XY/ aT Ty b 4201
(Fr—T Nk —H) (r—7NmNE—H)
s =y v LA c Ry b1
R v a2 Ry v a2 (A
- BkEmE (Cp) - 1K *4
Hl: Ty 7RERIZIESS 77 WEARESTT (FHEI2E) ORME (i)
DOHIRZBZ N E I ICZTEEL TSV,
2T v 7123 A RO "= QEH) s TtunEtiA,
HE3:FEONY Rvay 7123 —8ERMNETT,
W4 BT v 7 I BREHE (CD) Bl ShER A,
PPOINT,

» BRSO ELEHRS VY. BHRS VY LEERS Vv IILERETRETT ., ETIL 2737/2642 D
SYIREDMDIVY—XDS v LITERTEE A,

3 SVUDERERE

15



314 ETJ)L 2616

15H Tk
4 194 F Ty 7 BFIN2616 AT v 7
4, 19R-261A2
S8l BEREE (WBHE T 7 AL ALER)
WAL=y M 16U
H A X (WxDxH) [mm] | 600 X 1050 X 845
7 v U #ER . 387kg 1
o KB R [kg) AR R 320kg (7 v 7 RIEER<)
Ty IR 6Tkg
FEOBH R 5%

Z v 7 IO TR E D D

- WiBE, BRBE, YA RAoN— (2 #k)

BRHE THAT L LTHIff SN D b D

55 I s Ty EMAX— 2 2

=T AR — (FiH) 4 fE

s TNV E— () 4

CMSHA ROV TRV aT Ty b &S (F—T ks —H)
=Y Fy FLA

- BRE#E (CD) 15

Hl: 7y 7RERICES 7 a7 WESHELRT (FHIRE) ORME (fFrE)
DHFIPEZBZ2NEIICTEELEE W,
E2: EOANY Rbvey 7123 —BENRNETY,




315 ETIL 2624

EHH T4
hh 1942 F Ty TFN2624 KT v 7
I, 19R-262A2
s B (WG ST 7 A X LR
A= MY 24U
A X (WxDxH) [mm] | 600 X 1050 X 1200
Z v R 55%g 1
PAHI R B [kg] PHGRE R 0 480kg (T v 7 ARER<)
Ty IRIK:  T9%g
BEDOBR A = 80%

Ty ZICBO T T E RS b D

- AR, BEE. YA RhoS— (2 Aki)

BIFRE CHfHI & LCHffEN s o

48 Ty MR- 2 2

=T E— (FiA) 6 A

=T R E— (%) 6

cMSHARDFTFTRY /AT Ty b & 12 (F—T AR E—H)

- r—YFy T

- Bl (Cp) @ 1K

Wl 7y 7RBERBICES 7 a7 MENKBELIT (FEIT/ L) ORME (i)
DOHIREBZI2NE I ICTHERLZE N,

W2 EONY Ry 723 —ERLE T,

3 SvooEmeRE 17



316 ETIL 2642

BH fre
S 194> FF v 7 EFN2642 AT v 7 194> FF w0 EF L2642 8B T v 7
4, 19R-264A2 19R-264B2
S48 B (BiGHE/ ST 7 A X VALER)
g
Iata 42U
HA R
(WxDxH) | 600 X 1050 X 2000
[mm]
R T v 7 B 954kg 1 7 v 7 B R 928kg 71
Qigﬁﬁ(] BAHAE R - 8dokg (T v 7 AIEER<) PHARE R . 840kg (T v 7 AIEER<)
REEEl S5 ke 114k F v U Ak 88kg
BEOB A | 80%
Z o IR THm SRS O
© RIBE. TEBE. VA RA8— (2 k) - HiGE . PRBE E2
BIMRE CHATEL & L CTHfF SR D b D
s Ty I7REMAFT— 2 1E3 s Ty IRERAFX— 2 3
1)@ « =T R E— (FiH) 210 s =T NENE— (FiH) 210 @
c =T R E— (%) 210 =T NENL— ($RH) 10 @
CMSPAROYFZ XY /a7 Ty b A2 | - M5 A XDV TRV /a7 Ty k420
(Fr—T Nk —H) (fr—7NmNE—H)
s =y v bLA c Ry b1
R v a2 R v a2 (A
- BkE#E (CD) - 15X 4
Hl: Ty 7RERIZIESS 77 WEARESTT (FHEI2E) ORME (i)

2
HE3:
1+ 4

Lilllid AN DN b = S A AN
DR T v 73 A R A= QA IR STV ERA,

FEONY Bay 723 % —HERLETY,
T v 7 IC3MRSIE (CD) BT EhEE A,

PPOINT,
» BRSO ELBHRS VY. BHRS VY EEERS Y IILERETRETT ., ETIL 2737/2742 D
SYIREDMDIVY—XDS v LITERTEE A,

18




3.2 HIFEDHEA

1 ERAF—%ELERLET,
N RVEFRNZEIEET,

—

v

. ZH

ANFEE

- WIREEDD L E. BEEEERSCEELEHLIToTIESL,
[ﬁ; HENSE LI5S, BRORUE AT 25 TA0HYET,

3 SVUDERERE

19



3.3

EEDEHEA

FERAX—ZELAERLES,
Ty 7y B RIS & BF, REIOJRIC > FAZERL, FAc & %

20



34 SYIUDFHRE

RGN Ty 7 ERETIEE., BBICT VH—EET S/ LARVICEDL LS, %L
TOEIICUNLTy FEFRHFELCTERE LTLEIN, LLT y N TKFE
CHED, Sy A — 30 THERBE LY 1 ~2 mmENPLTLEE, (F¥ A
H—TT v ODEBEEZZBNTIIZEN)

3.4.1 %grzaw§wm%nitwm EBICHZ DN ZHRE
Py

Z v/ HEET HHRE, BHELROREDEL HDOHETHMIGAAEETT, IRIITIE T
TUFOHETHRELTIES N,

1 SV I 2BEEHRET HHE
[3.4.2 AL 10m/s?(1000gal) £ TOMBIM 2 HH D5 Fik] LRUHETHRE

LTL7EEN,

2 SYVEBARERELGWGE
&M%m%z&t74% B AT THRE LTSN,
) AZET AP [LEERRFRO T v 7 8EIRIER E L O A £ 3, B
&ﬁb@w%ﬁﬁﬁfx&ai4%~%mwﬁﬁ TRE LT ZE0,

ABETAYP—ZA T3 TT (KT v Z7ICBAZETA P —FIRMFENTHEREA),
T 7 ~OBRY TR TO LB TF, WOMFTHROREZZE L GEYIRAX B
TAP—EBRL T EE 0,
c AXETAY— (L FH) : Ty 7RimIY i ko7 v 7 IZiRf SN Tniz A%
EIA P —LHEEDLDTT,
E) kDT v I DAAETAF—IIART v 7 IR T TEEHA,
CRAZETAF— (BIHE) Ty 7 IKERY AT Ty ZIKEICA X BT A R KE
I ATREZR A 2 BT A ' —T7,

LFRRIESAHF—RY TS A= BB ESAHF—MYMHHA 2=
(REESAY—%5| &t LI-KE / FIFERFRKR

3 SvoDHRERE 21



&

Z& H
=
2 SV EBEERELBZVGEELEREVTAADRIES A Y —%2FE L., BT

WYMFTLEES, MYFTENVKETS v REBDOEREZESIEHT &,
SYINEETEIEENNHY ET.

34.2 %Er1mm%mm%n$rwm EIIMAONDRE

UTDED BRFECLD T v/ OEERBEPLEL 2D £,

1 MEFXy F2ERALEERE
v 7 EE (i, £H) CHEXy b (K7 a v ODRRTENLE) % H
DA, EX Y FORZFFLTAT Y @ERKEm) (CEELET,

2 LRIy +EFERALEERE
Ty I DLALT Y MERIZHVTND A A M20, ES 17mm O P REMHH L
TA57 (GREKm CHEELET,

HIE—

LRLTY k.
A k020§ D 7RI, JL—L
b2
|4 ZA
LRLIZy hEFERLEZEEARXO—H HEXy FRYFTFA A=

22



3.5 S vUmERE

Ty 7 2BHRTLHHEAE. TTICHRELTHDLT v (EAT v 7 E703HT v 7) (T
HE L ET

X A
ANES

5 ® S SV DERETSBAE. Y—N\AERELUBIEEOEREYY. R
A F—JLEa LY FALRYSMLTEEL,

BELEZYBBIRESTS2ETL/HYET,

© Sy OBEERSBAR, BT 2 ALETHOTIEE,
AN TAOREEBY ET,

s YUY ERTITSFEDOR., MWD EICRZBENHY ET.
BTRICTERECIESL,

® CIVIDERETIEE. SYVICREHRERVTILESLY,

W R DFERR
W7 v 7 IR STV, i Y PO (TRBH) Ry Thio T
R L ET,

[ H 8 wE
0t 4 2
sk 4 H 2
BAT & It oS 1 & & 880mm
S 7T Sy 1 2 £ & 1000mm
Rra&
[P AACIE:Y YA ) 2 E7 /12737 : 650mm
€7 /L 2742/2642 : 860mm
M6 =27 T v k 8 FHERE RS
M6 Y71 8 CHE RS
MI12 ARV b 4 b G

FIME e THI AR L9,

c FTARTAN 2F, 3EK)

cRNALYTF (R y THAR—[EERY MI2 : FENS)

c ARFERFR Yy 7 AL T (LERERE R D MI2 : FEOY 19)
2B, WITCOEERMLETTOT, B2 JHHE< Z S0,

3 SVUDERERE

23



DT v 7 olfiikesLET, @ BAT v 7 ORRM~ERT 56

1 AIROEZRYNLET,
MIEEEOER Y 4 LRIEIZOWTIE, 4.3 BERHRENI EO LT FIE) 2SR LT 7%
W,
) ERICBLTT vy 7 BRE3R2WIRIETH D Z 2R LTSN,

2 bFYTHNR—BEERDERYSNL, 4 FANR—FTYSHLET,
HAEM & 72 A AMRTEO b > T HN—%FELTWED MI2 XY 2 RESNLET,
FA RANR—ZFEELTODXY 10 RKEH LT, A RANSN—FEWHLET,
W) by PN OERTEIEEL RV ETOTEELTIES N, £220
B, T v 71D BT D EOITAIIRELRTT O T, #xhiThent<
7ZEW,
PA R A—OERITK 13kg DY FTOTWMY A LOBEITERE L T IZEN,

PPOINT
» ZCTHYHNLEYA FAN—RDF, HETHEALETDOTHERLEWLKSIC
THEELFEEL,

Y4 Fhi—

FAENA=2

= ST

24



3 BRBSyIDEIEIZMe TSy FERYMITET,
Z o T OHEENE 2D H 7 L—2 (EHE2S R TEM) O TFERICM6 27 7 v
&R T ET,
Ty 7 EHEOEREAE /2D H 7 L—2 (FEHD R TEM) OTFEICM6 27 7 >
FEED T ET,
a7 7y hORY AT FIECOWTIE, (4227 7y FORY T /04 LF
IH) 2L T &N,

W75y b

4 ERNYFUERYMITES,
BER T » 7 Fiflliite H 7 b— DI S TR /S 36 0 1 & & T /< %
V2B AT T IEE N,
Eb bz FUZHE D T T hEnEEA,
BEO AHT DAL, S TIERE <y AR A SR LT E,

BER% T v 7 EEAMO D 7 L — AZBATE s Sy F U a0 T
W,
050 A1 DALE L, AT X s Sy 5 VAL EFER 2SR L TR E N,

ATEAREE v FY

HOUZL [ pmgttr ity BEFAES Ay FUBHERRE RFESRES YT UBHIERE

3 SyonEmEHRE 25



5 #ESvIDLYyTANRN—RBERTCERYSNL., T YU DRIEICM6 T
Ty rERYKMTITES,
BER & 72 DM O b > T HN—ZEELTWD MI2 XY 2 RK&244 LET,
H) by TN —HOERIEIEEE RV FTOTERELTLEZEY, 22D
B, T v 71D BT D e EOITAIIRERLRTT O T, #xhiThen Tt
7ZE0,

Ty 7 AiEOEREM E 725 H 7 b—2A (B2 S/ CAEM) O FEIiCMe 27 7
MEEY T ET,

Ty 7 WHOEFEMERDH 7 L—2 (FiE2»H R THHAD OTFEICIM6 =27 7 >
NERY T ET,

a7 7y hOBY AT FIEICOWTIE, 42277y OBV T /B4 LF
) #&M LT 7EEN,

6 BIRS VI LEBRIVIDESIZEDLEFT,
WERR T v 7 OMUCHERR T v 7 W, 5T v 7 O LV~L 7y b adifi L, BEk
TyrtmEEabEET,

26



7

IBELUVUTHEREEZMYMFITET,

BT v 7 BIOEHRT v 7O by P A= B4 B2 A, MI2 AAR

JU M TRIED LTL &N,

) BERT v 7 LR T v 7 ORINES TR LT ZE N, o T
WIBAIZL~UL T ML VS LT ZEW,
by T NR—EOEETEIER L RV FTOTHEELTLEIY, £
B, T 7 IR ERE DR EOITAIIRERRTTOT, HhciThaun Tl
7ZEW,
WERR T » 7 CHEER T v 7 R bR D BRICEFE Ny X UNRTROH D, FICAD 7%
ELIEEAIE. FBTElI-oES, MLUALARLICEDFEL T EE N,

FlE3 BLOFIES OEFEIZT, 7y 7RO H 7 L— ARV FHF7- M6 =27

Zv FEFIHLT, FEERKEREEZ M6 7 2P THEL T X,

IR LTz BEpidks 4 BB E A M12 SARL R Z2ARfD LT IEEN,

H) by T IN—HOEEITETEEE RV FTOTERELTLEEN, 22D
B, T v 7R BT D EOTAIIRELBRTTO T, ixhicithenc<
7ZE,

3 SVUDERERE

27



8 HWHRSYIIZHA FAN—FERYHRITET,

BERR T v 7 DI AN LT A FAONR—ZBERT v 7 DS LTt A RO/ —
BIER Y 10 ATIRY AT E7,
) YA FHANA—DEEITK 13kg Y FTOTEY ST OBKIEREL T ZEVY,

Y4 Fhi—

YA AN

BiER. BRSO VI DREOFEERY MFTET,

RIS, A OREETY (T, 7 v 7 ORI T T,

ATZBEOI Y T FIRIZ DWW T, 4.3 BEEHEHEICEOLE T FIH 2B L T2
0,

28



4 SvUBREROERYFLNZDNT

COETIEH, SYVRERZORMYEWIZONWTHBALET,

41 FT—UFy FERYEIT/ERY S LFEIE

411 BWYFIFFIE

1 7—CFy bESYIRBIKYRYFITET, 7—2F Y bO—ADN
. SvIO0T—Fy FRYSFITRIZEI #ITET,
BT TR BT 72 H 82 H LD L TVET,

F—=oF v bk

2 5—oFy FIRRHOMEFT—2Fy FRYFFAROFRINGEAL.
T=CFTYy bDLE3—ADMBRESEEY,

4 SYYHBRBEBHROEYIKRLIZDONT

29



3 IEZFHIEIE, ¥—YF v bEEYFLET,

BAAE (K
FHE) (Z3g

-

C LT

= FH (REVAM) 1231<

412 WY4SLFIE

N =z

A /II%\
gow IEHEWEIATRARSANERBLTIFRHIC. 7y FOMES v I HDME
ICIEDEHEHDIWERA TR RSA NDEHNIELITHLATA TS &

ERRELTLESL, HLAHADNTHALIEE, TEHHVEIXAFARSA
NOEHSNN, THOREELG D EABHYET,

ANFER

—SFy MDY IRICEBBLE > F—IETREL T EEL, FTR
A B BBalEr—SFy FOEREROESIILTEEL,

m—SFy FIAEE S FIE

1 IBRWET—CFT Y FOMES VI RDOEICHEAL T, TEDEHISHE
WMIEZETONH, 7—0F Y FOMERLRAAEY,

*’r‘.r“.'....—l-—_'.

/ u‘}"h
f

o

oy ! !"
_i } .'.‘“ IE#OHhTHE f
N

-[!""' IEkHMBOAE o

30



ANFEE

EEAE & Y EREONEBNT EEL, HURAHBIIEANS v o IT8f Y,
[ﬁ; rAETAREICEYET,

2 TE#WLTHFTRYNLET,
gy NEVEE SRVWEIET LTSN,

i Ea )

PPOINT
> R, BRFERICIAIEADELLYETOT, KUIZTRELTLESL,

MIYAFARSANEE>-FIE

ANFEE

—UFy MS Y IRICEBBIE > F—TETEEL T EEL, FTE
[ﬁ; B 2Bl —SF v hOEBERDESLLTEEL,

4 SYYHBRBEBHROEYIKRLIZDONT

31



1 R4FTARSANDOEHET—CF Y FOMES Yy I REDORBIZIHEALT.,
F—oFy FOMIZHLIAHET,

2 YAFRAFSANEWLTFIFTRMYSNLET,

32



42 275w bOBYHIT/EY S LFIR

421 WY FFIR

1 373V bETLITL—LOEIZODFRIZERAAHE. QDFHFHIZEER

SETCESL,
A S DB RO~ A FARTA N EEFIAT 5 LEELRT <

0 ET,

2 a7SY BT IL—LDEOHTRDICHE>TWENI EEERL
TLEELY,
a7 Ty NOFEBEDNP S RZ AMEE LTSN,

it

J72y R IRBEBSELE DR

PL=TL—4
)

FILE T L—LHE

4 SysHBHRORYELIZOLWT 33



422 WmYSNLFIE

1 A7539vbE7LITL—LOEOFTOOARICIE LT, @QOARIZE

BRESETLESL,
IR S B B BRSSO YA F A RT A 87 EEFIAT 5 LEE LT

w0 ET,

2 a75y FEQMAMIZEISE-STHLTLEELY,
T AT BRI AR RO~ A F A RT AN EEFHT 2 EEE LT AR

D ET,
A7y

PL=2—L i § >

§e

TILI T L—LWE

34



4.3 BEREEHMEDEEFIR

BEOEREN 2 TG HATRF O EN AR LET, TIHHARFOMEIL, AiRITA, 15
600mm 7 v 7 OB BEIFLINTT, £/, 18 700mm T v 7 OBREITBEHE XA 7O RT
THEERHAE X T EHA,

B AT HEAOEBERY AL, LEEE X CTHERY T 1EEE2 2TV E9, Y
fHFRH Y 4 L CHE OB, R, MRBBAEL 2N I HoERE L TEEL T
IV,

PPOINT

» BMUSNLEBRBRERTBERALES. REIRELFEA. £ vV ICFHED
RIEFFENRTOERAOTITEEBRNES, BRORYSML, MYFIFIZHD
BEOHIDLERSEAEAHYFET, EICHLH>TRHITTERNLET,

UFOIEREICIE, TT7ARTAN QF, 338F), M7 FIA48 QFEY b LTI

HVERHA), F—UF v FLE, RXALYF (IFO3, FFO4), Ry 7 AL rF (D
7 BREOIEERORILE) RO TERLETT,

431 RBIEOHMELEFIE

1 SYIMLRIEERYSILET,
K90 B ET, BE LICHS LI, 7y 7 KRl O bEME v
() 0T, FEBCTH LT]RYALET,
) BROTY AT, WA LOBKIC, LTy ORMICHZR L ERERV LS
EFEL TS,
RTFED & > ¥ Y1 R & HIC X BAPA £ FE LR 7238 2 720, BR &I
LT LIS WBERH Y £

ElEYY
FrEA £ BE AR R

EVORYY RELH

4 SYYHBRBEBHROEYIKRLIZDONT



2 Sy RKAOEEEFERMYNLET,
s M6 A TVENLTETORKME > PETD I LT S0,
M6 ARSI X IED R EIN LT ETOE Y PRAA—F» FEA LTS,
c ETory s ERVAL, RIC2T Ty FERVAALET,
(/1 2724/2737/2742/2616/2624 DIFA) -

M6 X V&L T, ETFory 7% %&5 L, M6 27 7 v h&2EVAL TS
Sy,

(BT V2642 DHE) -

M5 TR VESLT, ETFORy 7% 24 L, M52T7 7y hERVALT
<TEEW,

a7 Zy hOBWYALFIEIZSOWCE, 42277y FORY AT /B LE
&) 25 LT EEN,
PPOINT

» RYHNLEBERESIUTRCEFREFEFEALETOT, BELAVELSITERL
TLEEL,

1) M6 AATUTE LR P EFEDD L PN —Fy MK D L AR &
DEFTOTHEELTIES N,

M6 275y b

Ay Rt

Wwarsyk
oy9 %t

ETIV2124/2131/2142
ETI12616/2624

36



3 EVCAN—FYrELUVaTIY FERYMITET,
2 DFNATHEY 4h LI BBk D — ¥ & oA Wbs U= @ s B - 97,
cKEMH 7 =R VRN —F Y R AILT M6 RANRSTE LD R TREE L
TLIZE,
cHEHZL—2DOLETFICarIy FEANRTL &N,
(FB=FV 2724/2737/2742/2616/2624 DIHFEA) - M6 27 T v &2 ANET,
(BT 2642 DIFE) M5 a7 T v FEANRET,

a7 Zy hOWRY T RIEZOWTIE, (42277 FOBRY T /B4 LT
6] 2R LTLEEN,

PPOINT
» EVCHAN—FYFETILIIL—LDEICANSEEHTREESETLES
(AW

» EVUHNA—FY RMEME RARGELLHRSDEUZI—HRBETILI I L—L4A
DRUFIZEHLETLEEL,

» M5OF7SYRRBLUMEATSY MEIRDARDEVA—REBEETILIIL—LD
ROFIZEHBTLLIEELY,

Warsyk

W a7y k

ETIV2124/2131/2142 ETIL2642

ETIV2616/2624

EVURA—FY b

EVURAN—FY b

N6 ABRFELDRD

N6 AERHELDRD

4 SYYHBRBEBHROEYIKRLIZDONT

37



4 KARBeELOEBLURYIZITERYFITET,
C3OFIBEBTEY T UAAA—F Y FEFALT, ETF7 L— AR
V% M6 XY THD fHFTLEE N,
L —ALETIZaT Iy MERAL TRy 72T ERY T ET
(BT /v 2724/2737/2742/2616/2624 DIFA) : M6 * ¥V CHEHE L £,
(BT 2642 D) : M5 XY THEE L ET,

PPOINT

» LETFAYIZFIZNRYFUNDNTNEIEEHRELTLESL,
» EHEIOwy o EANZRyFUADNTVNEZ &,
» THOYY Ry FUARREDOTRIZOLTWVS I L,

TFIL2124/2731/2142 -
E7)12616/2624 EFI2642

38



5 F7RIEVCELIUVURTZN—FMYSNLET,
s MS RANRMERLFEALTCRTHE S PERD AL TSN,
cMAFRTEHLTCL—TA REEMBIOTH R 7T =2V LT ZEND,
s RT7R=MEL— T A REHLTLEEN,

PPOINT
b ETORFA—ENTEIA—EENOOMEICEGESETRY LT S
Ly,

¥ L—LHA FEETA=DLHTHE. BODKSIHYEIFET,

Mo ABpFERL b

LRIFF /A=

TRIE7 A=

’, [/—‘ X [
il »
HYHITFS ‘

®

4 SysHBHRORYELIZOLWT 39



6 RIEALNAYFLERYSNLET,
NV RIVAIRDA & 2N SE 57200 RAVZFIBENSEY 4 L £,
cBBmmE Xy EURTE2SMmE X v BV RTUEIN L, N RAERDAL T
<TZEW,
) ALK SRV E N RARIKR LG E o TR 3, ¥y B RxU%IT L&
WHDHZENBHDHTDERE LTSN,

PPOINT
> BMUANALEERORDEEIBRTEALETOTHRELAVWESICTEECES
Ly,

Ny RVA

LR AR

40



7 BIEICNAY FILERYMFITET,
s ANV RAKRKORE % 180° EHEZEET 13mmE ¥ vy B RV 25Smm E ¥ v
EURTTAY RVERD AT TSN,

PPOINT
> [EERREEMIEEVEALIZESESICRYMFITET, AEZREDLELESIC
LTLEEL,

» FIE6TMYUNLEBEMERLREDIVE RO EFEALT LS, 5K
TR THDIFFIES. BRERTEAHBYET,

) Zy BV VT RIARN=%/HA L, LON » m OFFDAT s THiw
FFTIIEEY, b Z FTANRN=DPENGEE, S OFHEDRNEITEELT
&V, FEOTEHBE Ny FAESBEAD Z DY £,

W

4
il

/.

4 SYYHBRBEBHROEYIKRLIZDONT

41



8 F7HRIEVCHBEIUFTN—ERYMFITET,
c MS RARMERL FTRT e o P2 AT TS &N,
c RT7 A== AT A RERD AT TS 7ZE N,
s MI2AX P TL—=ATA R MBI R 7 ANA=2E0 f1F T IESn,

PPOINT

» F7REVIERFT7REREICE ST CITREHTTLESL,

¥ ETORTNA—FEY T BRIENA—EROICIE T RKEN SO M E (CEEES
ETWMYRMFTLEEL,

> L—LAA FRET7NA—0BNTE, BQDOKS ICHYBIFEY,

F7REVVOLELHEE
F7RGORECESTC
LomY ERELTH

Lo g
®
A v

42



9 HIEZEMYMITET.
C BRI 907 BRVCREET, BEBICT O LTI v 7 Akl v PIcREle v

(BY) #ZLIAATIIES N,
) OV AT, MY LD, LT v 7 ORBICHEREE2RERNELDIC

EELTIZEN,

PPOINT
» HIEOEVCHAUYRELICIIHBABERFARTAHS=6H. BEANIZ LY

SENHY FT,
» FlEYY (EV) RETELREICARBE D DICELAEFNTVD I LEH

LTS,

EVURIYRER

Eflev Y

i

FREAERH R f

LT, HiBEDRAE A E O EEERITHK T T,

4 SYYHBRBEBHROEYIKRLIZDONT

43



432 BHEOMNEEEFIE

1 SO LEEZRUYNLET,
BEEK90° BT ET, e LicEb LT, Ty 7R Bl b ERE Y
(BY) #H0C, BEFUICTH LTl LET,
E) OB AT, B LOBRIC, BEET v 7 ORI EE2FkERVE I
EELTLLEEN,

BEEOE VG0 REMICITBAMA RGBT RS D720, FEEMITDH
LA LIZKWEER DY £,

Rl VY BRAERHRGT

Kl |

2 SyvXRKEOEEBEERMYSNLET,
s M6 RXTVENLTETOREME > PETDINLET,
c M6 AATAT X IEDXTEN LT ETOE Y PHA—F Y hEHA LT EE N,
s HRfEOw y 7 ZIFERVAAL, a7 Ty FERVALTIIZI N,
(BT /L 2724/2737/2742/2616/2624 DA -
M6 2T &I LT, FHRfEDT v 7521 F %L, M6 27 7> haRVH LT
<IEEW,
(BT 2642 DA -
MS 73X V&I LT, FRfHEOR v 7% %244 L, M5 27 7 v FEERD 5
LTLZEN,

a7 7y FOWY A LFIEICOWTE, 142277y FORD T /Y4 LF
JIEH) 22 LT &N,

PPOINT
» BMUANALERREIURATEIREIEFEALETOT, PERLEVKESITEEL
TLEEELY,

44



) M6 ANATMFEZILOR P EFEDD L, B VAT Y MIKD D AREMD H
DEFTOTHEELTIESN,

EVURN—FY b

275y h nyogH AvYRE

ETIV2642 ETIV2124/27131/2742
E7)12616/2624

4 SysHBHRORYEWLIZOLWT 45



3 EVCRAN—FTYIBLUVaTIY FERYMITET,
2 DFNATHEY 4b U= EBdh 0 — & o4 Wobin U 7= A s i o 1 £ 97,
cAMH 7 L—AICe VAN —F Y EANT M6 ASARSTE LD RV THEE L
TLEEW,
s ZEMH 7 L= DOFRATICaT T v b EANRTL &N,
()1 2724/2737/2742/2616/2624 DIFA) : M6 27 7 v h & AR ET,
(BTN 2642 DFE) M5 2T T v FEANET,

277y hOBY T FIEICSOWTIE, 42277 > MO AT /BRI LF
JlE) 22 L T ZE0,

PPOINT
» EVCEAN—FYFETILITL—LDEBICANSEIEIPCHEESETLES
LY,

» EVCHNA—FY MEIME RANRGELEDRSDEUVEI—(MBETFILIIL—L4
DRUFIZEHLETLLESL,

» M5aF7SYRBLUMBATSY MEIRDRDEVE—HREETFILITIL—LD
RUFITHHETLLEEL,

EVURN—=FY b

EVURN—=FY b

N6 ABREELDHED

7

N6 ABRMELDHRD

Wazsyk

W a75y b

ETIL2124/2137/2142 ETIL2642

ETIV2616/2624

46



4 KFElevoELvOyv I ZITERYFITES,
CB3OFIETHEYFTEe VAT FEFHALT, HZ L—AIAEME
Tk M6 RV T AT TLIEE N,
s T U—AHFRAHIIZ 2T Iy MERALCe v 72T EIRY T ET,
(BT 2724/2737/2742/2616/2624 DFA) : M6 F P TREE L £,
(BT 2642 DEFA) : M5 XY THEHTE LET,

W6+

Oy4 2 By Y&t

ETIV2124/2131/2142

ET)L2616/2624 ET)L2642

4 SyLHBHRORYEWLIZOWT 47



5 F7ZRIEVCSHEELUNY LISV ERYSILET,
s MS RANRMERLFEINALTRTHE S PERDAL TS EE N,
cMATTUUEARAT Y FEHN LT RAT T 7 2RV LTLIEE N,

Mo ARARMERLH

F7RIEVY

NYRLITSVY

l M I3 oERESY b

48



6 NYFILERMYSNLET,
S M6 7T UIUMERARAL L EZ Yy EURTES L, A RARIE, B EE
M. my 2 &BERYILTIEEN,
TE) BEENIE Y RAAKEREG E o THEY £, 4 v B R IOaid L%
LA ENRBHLIEOEEL TSN,

PPOINT
> WMUALEHRORCHEEIBRTHEALETOTHRELAWVWLSICTEECES
LY,

N6 752 ofERARIL b

4 SysHBHRORYELIZOLWT 49



7 NRLERYMFITES,
N RAERGHINZBEI S TM6 77 VUM ERARNLVRESX vy BRI TA
Vv, vy Z& R EHEEHEM A IR0 AT T E 0,

PPOINT

» EERHEMOFVYHBETOMENS 90° EESETRYMFFTIEZE, B
EEMEDLDEVESITEELTLEEL,

EERHEH P L ELE

8 K7HAIEVCEIUNY LISV ZEBRYFITET,
s MS RASAFTERL R TRl P ETDFITF TSN,
M4 TTUONERAT Y NTAY VT T 7 R AT TLIEE N,

PPOINT
» F7REVCHERKT7ZEREREICEFLTCITEEYTTLESLY,

R7REVSOLEEMEE
R7REOREICESTC
Lony ERELTH

B

M I35 oERATY b

50



9 BREEWMYMTET,
C BBEEER 90° BIWVIRIET, BAMICT L LTI v 7 KBl v PICHEMl e >~
T (EY) #ELRAATIEE N,
) OB T, M4 LORRIC, LT v 7 ORI R E2E RN oI
EELTEEN,

PPOINT
» ZEOEVCRAUYRELICIIHBAAERFARTAHSH. BEANIZS LY
BANBYET,

» FlEYY (EV) RETELREICARBE D DICELAEFNTVD I LEH
mLTLIEEL,

EVURYY RER
FARAA AR AR

Ay

PAETC, #RGE D EEREE O FAERITHE T T,

4 SYYHBRBEBHROEYIKRLIZDONT

51



4.4 FARAT—I)L @EEX) OHYFIFFIR

BB MDD
kst (FRZER) NI THio CWA Z L xR LET,
AAT—I)L (BAER) E4 : 19R-26TR1
B
V%
VY777 ML
VY77% v R
M6 7r—F v b
M6 RV bk
M6 R
~L k
Buf FEE
FloE THEZ R L E T,
cTTARTAN 3F)
«r—vF vy FTE
< NARL NHLCF (M6 'R 10)

b
El]

—| | oo 2| oo =| =] —

WHRT—7 v (EEXR) oY FiFix, AFOFIETITOET,
1. =)y NERY AT D
2. VY7 Iy NERYMITD
3. T NERY TS

441 F—UF vy bORY 1T

r—=vty b7y o (Jik) KBRYMTET, =Y y PO T FIEICON

T 41 =2y MR AT /RS LFIE] 2ZRLTLIESN,

1 BIEZEHT. BIEIOS Y I DREIZME r—2Fy FERYFITET,
B AL LT — 7 ABHEAME (U OES) our—3 g UREICH 5%

3yDET 2081, ERARN4rFTE Y ET,

o J 59o0k
ol |L 22208

VA ST -
Ar—Yavig 0 m
— 4 EHHEA)
O

52



2 ZEFRIT. 2AOSYIDREIZMe5—oFy FERYMFITET,
B0 HF AT — 7 AESEAE (10U 0@ E) orsr—y a VEREIIZH 2 AR
35D ET 200, EAGH ALY £7,

_ PRVAL
=
a
N6 r—SFw b ~[ _Ar-Yasi yn
DT7=oTIR L — i (10)
5 b
300
]
PPOINT
» HIBEAICTMEr—2F+y FORYMIFREASSARTTINAEWLNKLSIZLT
CEEL,

442 Y)XITS7y rOBRYFIFET—TILORESE

1 T44145—CFy FOBRY 1F] FIE 2 TERY FIF2&80 M6 77—
Ty rZEFRBALT, UNYITSHZY LR EUNTSHYLLESYIDRE
IZREELES,

EECIE M6 &M LET,

5990k

W =S b

Y¥I379 bR

PPOINT

» ROFIFE2T UNTSHYRLEYNYTSHY FPRIZT—IILEHEEIT . T—
TILEHEEBRICETLEVWEEICREE L TLESL,

» YN ITSHy AL UNTSHSY FROBRYFHFESITSEELTLESL,

4 SYYHBRBEBHROEYIKRLIZDONT



2 T—JLEEDREZAMTE, 1441 5—CFy COEWY T FIE 2
THRYFFEMe 55— Fy FOELOANIZELIAH, AXNTEHIZEHE
TLIZELY,
BAMNIFIELICTRY G720 Y7Z 7y ML, V¥ 7 F 7 v N ROEIZHEHET
<TEEW,

T=IW RiE =M £ LAGHR
) W6 =%y b

3 REEZAMITZELAAEANNEEATRLES THAINERL TS
(A

PPOINT

» FREETRETIDOT., T—ILOLIZYZRE LG EDHESINDITAIILY
WTLESL,

54



443 T—TILOEYFIF

1 T4417—CFy bOBYMIT) FIR2 TRY M F=M6 7—2F v b+
2. M6 # P &E>TT—IILEEELET,

W =3y b

PPOINT

» U TSHEY AL UNITSHEYFRDTF—TILEHETEET LRV, ER
LTHhoEEZLTLESL,

b F—ILEREETHEE. BEIRE = BEABRICH L TR LA
RIZTF—TNUAESESICLTLEE N, =, BAIFVYISHLY RL, UNr
TS5y PRIZT—ITIHHERIZEHD L SIZLTLEZL,

BH. T—ILNEBRAETIETCEIAIFERILAVESICLTLESL,

4 SYsBBHROBRYELIZOLT 55



2 Y¥ISHEYbRL UNYTSHEYFRDEAEY1BEEIBZBREOARY
N, MBARIL b ZEFE-STT—IILZEELET,

N6 AL b

XI55y MR
T=7N BEIERTSU YT Iy ROKIR
& UYI3ry MARLEE

) CILRE EDESVNNE UKL 1=[0E /N

¥imE G-G

PPOINT
» UN¥ISHY L UNITSHYERESYIDREIZLoMY ERLAFFTEE
LTLEEL, (AAR)
» UN¥ISHyRL UNTSHY ERETF—TILICLoHNY ERLAT, BEREAN
BWESICLTEELTLESL, (B, CAHMR)
» YN ISHy AL UNTSHY FRELLOAYEBLAITONAGEMESIENEID
M RTHEDLIBOTHOETELTLEELY,

3 MBRTEXRMDLT, 1442 U¥ TS5y FORYFITET—TILDR
BEEl FIE1ICTREELTW=UY IS 7y bL UXYTS5 YRR
EIVIDEICAELTSLEEL,

56



4 TRTOMERY, M6ARIL DO ONTWNSZ EZRERE LTS
Ly,
T—TNWINTFEO U AR—ABEER L TORNT EEHER LT ZEN,

07— 3 VBUTICRLRNC

5 REICIKELTIVIDOHRIZEELTLS M6 RTZESDH, BREELTL
ZEb,

4 SYsBBHROBRYELIZOLT 57



45 FARAT—I) (FFX) OHYFIFFIR

BB R DR
Wi (FRZMR) BT _XTHi> TWD Z 2R LET,
AAT—TI)L (AEKX) B4E : 19R-26TR2
m A H 2
T—7 1
VY775 v L 1
V¥7Z%7 v bR 1
M6 r—F v b 8
M5 r—vF v b 2
M6 * 12
~L |k 2
A FIEE 1

F B T HA M L7,
cTTARTAN 3F)
=V F vy FILA

WAT—7 v (A=) O ik, LFOFIETITWET,
. 7=V Fy bRV TS
2. 9%YT7 Ty hERY TS
3. T NERY TS

58



451 =%y FOBRY T

MS 7r—2Fy hEM6 r—TFy haET v 7 O (Fitk) IZBY £,
r—Fy OB AT HIEICOWTIE, [41 47— Fy MR T /B0 4 LUFIE &

SZHLTLEEN,

1 FIEZEHIT. FHEIOS Yy I DREIZMr—2Fy FERYFITET,
M5 7 —2F w OB AT BT — 7 A EME 1U0ES) oalr— g
BRIENCH D AR 3y OEAF 17T, EAGR 25T LR E7,
M6 7 —F v PO T EILT — I AERGE (IUDES) oulr—y gy
PRENCH AN 3y D LT 2401, EAGRH4rFTE 700 3,

VIO

M6 7—oF v b

ERE( ]

(57

2 #EERAT. ZBOS VI DRIZME r—DFy FERYMSITET,
7 v 7 OFEMOREIZ R 7 — a2 VRICH AR 3, O LT 2771, ELAF

Arpre R £7,
VIO

W6 =St b -
gHE (U) J
@ b
PPOINT
» T;‘%zﬁl ITMe7—oFy FORY M HEIENESSARTINGELNKLSIZLT

¥ MSS—CFy MMIRRIDS v I OREOAERY 1T, REAIKERY A FEEA,

4 SYYHBRBEBHROEYIKRLIZDONT



452 VXTI y rOBMYFIFET—TILORESE

1 1451 7—2Fy FOBRY T FIE2 THRY FIH-&E0 M6 57—
Ty rZEFRALT, UN¥ITISZYbLEUNYTSHYRRZSYIDERE
IZREELET,

FEEICIEIMe 2P LET,

A Jr7547y kR W6 r—SF v b

YTy L

PPOINT
» ROFIE2 T, UN¥ITSHYbLEYUNYITSHY FRIZCT—TILEHEET,
L EHEERIIETLANVEEICEEEL T AL,

2 RS54 RL—IILOEZEFHEECIY IOV FISSy L, 7A0 8T
Sy FRBT—TIVIZEEIN, NGV EEZRERALTILEEL,

PPOINT
» TRV RISy RLEDOY RIS Y FRIE. T—IIILICHRAHEFHTT,

3 720 hrTSHy L, 7Y TS5y FRETEDREZAMITFZE.
451 45—CFy FOBY T FIE2 TRYMSFTFEEM6 Sy —2F+y RO
BELOANIZELAA, ANTERIZEE TS,

BTN LIS TR 72 Y757 FL, Uv 754 v RO ECHETL
EE,
bRl FEEABIEELALAR

67—+ b

4G5S, 40 15 r—v+v

60



4 REZFAMFEELAALANDNEATCRLESTHOINERL TS
LY,

PPOINT
» RESKETIDTT—INLOLIZYEHEILEDTEANMNDITAIZLEL
TLIEEELY,

453 T—TJIOERY I

1 1451 47—+ FOBMY ) FIE2 THY {117 M6 7 —IF v b
=, M6 % S&fHEoTF—INEBERLES.

REER@T
J0V+I37y L

2

"o

20V +737 9 bR

PPOINT

Y RS54 FL—JLIZBEUHIRE OKFIZ L1-REE) TRUH LIFLE DO 5 R
BABEETAS, T—IJLORAZTEZIZLEEES. BHREEESINRS
A4 RL—IORUETATEEEAH Y FTOTITEELLESL,

» TIJIBWYMFHEEIEZEANTEESICESGENESITEEEL TSI,

» RS54 RL—LOESEEEEIZEIY IRV ISy L, 7RV TSy
FRMATF—ITNIZREBFEINABH LW EEZHERLTHLHEEELTLESLY,

» RSA KL=, ZRAV+TSHy L, 7B ETSH Y FRIETF—TILICHE
AHBEHTT,

» UNTSHYbRL UNITSHY FRVTF—TILEHETHLETLALD, R
T o ThEEELTLIZEL,

» TIJLEREET DR, GAIXRESAMIFAANRIIH L THLZELATELE
RIZHDKLSIZ, BAEFUNYITSHEY ML, UNTSHy FRICERICE S LS
[IZLTLEEELY,

BB, T—ILNEEAETDETEHIASIFERILBVELSITLTLESLY,

2 F—J)L%&H18mMm (Y ¥IS57y kL, Y¥YITS7y FROBEERSR

CINRZBESICHBET) 5lEHLTLESLY,
ATA4 RL—VOGRFHEEICL Y, BIEHLOBIIE T ARLEL 2D £7,

4 SYYHBRBEBHROEYIKRLIZDONT

61



3 JAVErISHEYRLIZUN TSy bLE, 2BV TS5 Y RIS
JN¥ TS5y FREZEELEY, TADEAMNS2BB L LAOEAHD
S2BBDARTUNIZ. M6 T EFEHS>TEELTL S (MEG-G %25

JAVEISHY R T=TL

YYI57y R /éﬁ!:{iﬁ?’éu‘\’j?’f‘y FROA 7Y
L\ VNI sreRLER
ﬂ oA SR T ]
i T NEBda sy 2880457
T 2L RHAREE TR0 2880357
T—J)VBIH L 24152m

iE G-G

SPOINT
» YN ISHYRL UNITSHYERESYIDHEIZL-oMY ERLMAFTERE
LTLEEL, (AAR)
» UNISHZYRLZEIAVRISHY LI YUY ISZYEREDOV RIS
Ty RRIZCLAY EHLUAFTF, BEAALTWESIZLTEELTLESL, (B,
C Am)
» UX¥TSHyRL, UNITSHY FRZLOMYIBLATDNAEVEAILXED
M RTEHEDLBOHTHLEELTLZEL,
» T—JILO5IEELEFKK152mm (U¥ TSy L VYIS Y FROERE
ARCADNRZBESITHBET) &L, T—IIUESIEHLIEHENELSICL
TLEZEL (BE G-G B8),

4 FIg2 T EHLET—TILERML, X354 FL—ILOESRFHEE
MBI ESITLTLIEELY,

62



5 M6RTEXREEOLT, 1452 )Y ITS45y FOBYFIFHET—TILDR
BE] FIE1IZTREELTW=U¥YITSHy rL, U¥YTSH Y R
ESYIDRIZEAELET,

6 ITRTOMERIUNHEDODONTNSIEEHER LTS,
RENT 7 AF—FHED, T—TNVEEEL T IEE0,
T—=T VR TFEHO U AR—ZAHEFHER L TRV EZMER LT EEN,

ToIN SRATTRF—

07—y 3 VRUTFICRLbRNC &

Fpaz<—x/"

7 BEICELCTSYIORICEIELTWLS M6 RO ZEEDH, BREEL T
ZE,

4 SYYHBRBEBHROEYIKRLIZDONT

63



46 /— /Y3 UET—TJIILORY 41T FIE

W B R DRERR
i (FRBM) B9~ THioTWD L 2R LET,

/= bRV T —I IR B
19R-26TR3
A e

FT—7 )=y b 1

=TT — A 1

L—zx=v b 2
M5 7r—vF b 10 (ff g dh)
M5 % 9 ((TEsh)
77 AF—~YL b Im (ffj@fh)
WA FIEE 1 (fFJ@dh)

T, MELRTEZHAELET,
s TTARTAN— (2F)
=V Fy VLA (T v 7R

64



461 7—UF v FOERY T

M5 r—2Fy NeT v 7 ofE BT IR0 AT ET,
r—Fy FOIRY AT IFIEICOWTIE, 4.1 77—y FERO AT /A LFIE] &
ST EEN,

1 FDS VY DEIZMEr—2Fy FERYMFITET,
7 v ZAMMOE Y (i ArEiE, 77 AEEME (U OFRS) ourr—va Uf
MCHDANR 3 FT. EAARI 67 FTE 720 37,

O —3 4R

Hirfel
| -5 E]_
| O O
O Cl__
AL~ g 1
o A ‘2 BHRAE (U) 2
ha “0 o
& O 0
e O u]
| N5 &r—SF b

2 BBDOSYIDEIZMEr—DFy RERYAITET,
Sy VBB Y T AEIE, vy —a VBRI H D AR 3 D LT 240, £
FHEFtdrpreian 9,

O4—2a ViR

%A

; -7 5=
| Ol O
.2 & 0
o & 3
! = BELE (U =
I “0 [
e ol [m] (]
7 |I [m] o_
| M5 r—SFw b

PPOINT,.

» BIERERICTMEr—CF vy FORYFHEIBEAESABMTTNELESIZLT

CIZE0Y,

4 SYYHBRBEBHROEYIKRLIZDONT

65



462 L—J)La=w +FOEY I+

(4617 —2Fy FORYAT] FIE1IBIO2 TR MFFEZMS r—o+ > F&2FIAL
T, L—a=y b Ty 7 OICEELET,

1 RSARFL—LEEDTARARY FRTYVTH#BLAATT—TIL
Zy OOV EBBRLT, L—lazZy bET—TJILa=Zy FHSRRY
SHLET,

ALAHKE

2 L—lLazZy btQUNITSHy FEZBDS v DREIZSIHNFTT, T4.6.1
=%y bOBRYM T FIE1HEV2 TRYMFFEM5y—SF v b
[ZHRMFROME RPTS Yo (Fik) ICEAELET. (857D

PPOINT

Y UNTSTy CORMEBERD 25 ERD. BET ST v IR (IR EvFICH
BL, ABRELAY ERDERMDTILEE,

66



463 T—TIL1=vy FOIHA

FT—7Na=y b lb—a=y MIFALTT vy 7 IZIIL, BELET,

1 F—Jilaz=y rEL—Laz=y FZEBEALET,

L—iaz=y bk

PPOINT
) BYUOBEABEIBENECRLIBENHYET. HADOHLANERYELY
MEF—TIa1=y FERLIHLABET,
2 RS54 KRL=IAAIZHZTARARY FRTY UG5 EARBICIEBLT
T—JILAZy FERICEFTIRMLET,

4 SYYHBRBEBHROEYIKRLIZDONT

67



3 T—TL7—LEREELTVWST—TZFAL. FMTROMERTTY
YISy MZEELEY,

ER

EE] 7—7 27 v 7#ELEBE (M) 7255813, r—7A7—Altkd/ vx
CIRROTOIEAEN MR 2BAM) 27 IR T 5 2 & 2
LET,

68



47 —TILRILF—D]Y fFI+FIE

BERGEHEEL. DEGIEEZERLES,

ETIL =
T e -
R AR %A
;Z;‘ 19R-27CM1 19R-27CM2
271 19RB27CM1 19RB27CM2
2616 19R-26CM1 19R-26CM2
2624 19RB26CM1 19RB26CM2
2642 19R-26CM11 19R-26CM21
19RB26CM11 19RB26CM21
AL (TRSM) BIXTHio TWH I EE2MRLET,
BRESLUVH=E

T—=TNVHRNE—=X 1, MSHTRTX 1, M5a7 7y kX1

FoE e THEAZ R LET,
s TTARTAN 2F) MY TR

T NRNE—DRY M FIE, BLFOFIETITVET,
Ty T7L—=Alar gy bERVMT, ST ARV —EEET D,

UTIT—=7 NBNAVE—OWM AT HiEERLET,

4 SysHBHRORYEWLIZOLWT 69



471 H—TJIIHRILE—OEY T

a7 7y NOWD T HECOWTE, 142 27 7y POWRY i3 /B A LFIE] 25

LTSN,

a7y hOWRYTIX, Ty 707 L—aFE T, 7L —2TT,

(RTEHRI)

Rl L—L4

(BmEf)

BEIL—A

70



F w7 O T L—2FE 2T, BT L—2IM5 a7 5y hERY AT, M5 353
T —TNANVE—%EELET,

19R-27CM1 (19RB27CM1) DiF&E

Vi

Wazsvhk

|

F=7ILRILE—

S5

W 4329

19R-27CM2 (19RB27CM2) Mi5&

Wwarsyk

(e
r—=JILRLE—

4 SYYHBRBEBHROEYIKRLIZDONT

7



19R-26CM1 (19RB26CM1) DiF&E

Wazsytb

W 4354

r—JIRLE—

19R-26CM2 (19RB26CM2) DiF&

<52
|~

Warsyk

W #5429
F—J k)5 —

72



19R-26CM11 (19RB26CM11) DiHFE

Wwarsyk

/
r—JikLF—

19R-26CM21 (19RB26CM21) MiH&

W a73ytb
Phuidink it

r—JkILE—

4 SysHBHRORYEWLIZOLWT 73



4.8 TZUUNRILOEY FITFIE

481 DRy FRYSHFEAT

W ER RO
RS (FREBB) BT _XThHio-TWA Z & afER L ET,
& 4 it % BRAES EUHE

e . s 19R-26BP1, | 777 3%/ 1U X 1

W7 Z»75xn 19RB26BP1
e . s 19R-26BP2, | 77 > 7 3%/, 2U0 AiX 1

W77 7T 19RB26BP2
= . 19R-26BP3, | 77 > 7 /"% 3U I X 1

UZ T ¥ 77380 19RB26BP3

[/ WAC S I0): PRCEb

1 Sy o0 @D 12, TSI NR\RIVEFRIAIYRYFITET,
TT I RFNDRE SIS E, FRRONMBIZT T 7 RV OIRE BV 21T DiA
HET,
WU HOSHA  FRoR, EAAF 2757
U HOBA 20 HO TR, EAEF 2781
< 3UHOHA 20 BodhRix, EAEGF 2781

(B Y 1 F R DIKER)

1 9528850 00)
TS5 2498%)L(2U)

TS5 1831 (3U)

PPOINT

» EE1U/2U/3U AZFLEHTHRRLTVETH, ERORY FIFHEEEIR—
RIZIEC T, #EEGH A XEERL. MYMFTIESL,

74



49 YA R7r—TNLEFY FOBYFITFIE

YA Rr—7nZ 7 SORYHFFIETT,

PPOINT

» BROBRYMFIERTIZATE. FOUELUA BRSO T T ELD
AyEVRTD=H. FHITTOBRHIEBEDHHDBETT,

> FY FAMIEIBRITAYIOATVET, ¥—ILVEBREAENZLIHEE. &
BRICERBRINSZT—TILABENEFICTHELZESICHABLTLESL, B8, y¥—
TIVESRAMIETRZERICLTLEEL,
YA RT—TLEY 1 EHEYDT—TILERRTEEARS
LAN —7J )L ( EEH 5mm) DA, 90 X2ETT,

BERREHEEL. REGIREHEERLET.
HEsedh (FRBI) 2 THi>T0D 2 L 2R LET

Y4 FEY br—J)L EE : 19R-27SD1
i #

el

A= A %

YA Rr—TNE 7 AR
VY74 k

Y S SR Ve SV
M6 * ¥

M6 7 — ) b

Fo B THEZ R L ET,
c TTARTAN QF): MsSEALTZHEUXVH

c TTARTAN 3F): M6 xRTVH

s r—=UFy FILA: M6 r—v )y A

YA R —T N7 SOWY L, LLFOFIETITWET,

[SS2 I NS T I N B N

1 7—CFy bERYMITS,

2 Y¥TS7y bERIEDT B,

3 YA KT7—TLEY bRKEZELAT,
4

UX TSy b, B4 R5—TJLEY bREK, 7282 bRV EBET
%

TR A Rr—TVvE 7 SORY i FiEEZRLET,

Bl = Z v 7 ERASTRY £HT 5356)

* A Rr—TNE T N MTDEINC S — T R E =B T Th DA
T=TNHRNE—ERY I L ET,

4 SYYHBRBEBHROEYIKRLIZDONT

75



491 7—oF vy bORY T

F—=Fy FOBY T HIEICOWTE, (41 74— Fy N AT /B LFEIE %
ZHLTLLEE N,

1 Sy IFEROROBLETOANRIIME 7—>Fy FERYMIFTLES
L
kR, BT 247

We r—Fy b

76



492 UNYIT 37y FDRIED

1 FEALY. 2RSS 1ETHITTHEIASRO—FTFIC
M5 EILTRAYERTESMMBES v I DR EBERMATES L SIZR
IEHLTLEELY,

2 Y¥IS4Hy FOTRBEENRZFIE1 TRYFIFI=M5 L7242y EL R
DIZE BT T LEBIEME L DAY EURDTERELTL &L,

3 RIESHLTWE=THOMS EILI7EvEL TR ERED LTEEL TL
&Ly,

(FEf)

Y¥I37y b

W ELIavELTRY

4 SYYHBRBEBHROEYIKRLIZDONT 77



493 HAFT—JILEY FEXEDEA

1 Y4 R5—JLEY bREEFMERAS VYIS 7y MEALET,
(RTE )

XI5y b

T—=IWEY bR

PPOINT

Y HART—TLEY FARERREEST CITRALTLEE N, EAEFRAICKRNS &
VXYITS7y FEFELTHRATEGWEEAHYES, UVYISTy bEFH
LIESRIE. —BE. Y= LS bERERESIEHLBEF > T CITLTHEALT
CEEW,

78



494 YNNIy b, Y4 F5—JIE0 bXKRE, 720V
~XRILDEE

1 BEAITYHAS F7—TLEY bREKEI Y TSy bERFDOME LT
BYEURC2ARTEAELET,

(FEfAD

W ELI8vELTRY

4 SysHBHRORYELIZOLWT 79



2

BEAILY 7282 bRV EY A B5—TILE Y ERIKIZHSRE, M6
C2ATREELET,

(RTE )

YA Rr—JLEY bR

Pl PANAL

PPOINT

> TRV EARLFTLNIOY MARLEY A RE—TIULE Y CAREORIZHEE
BEIITHYFMFIFTTLEELY,
Y TJOYRRRIFYAS FT—TLEY FERABOICHRYET,

80



410 RAEZA4H— (L F&) ORYFITFIE

AR ET AP —ORY i FINETT,
BERMETHERL. VEGTEHEZERBLES,
ki (PRSI BT X THIi>TNAZ L 2R LET,

- RAESAHP— (RY LI FH) FIZ . 19R-26FS1
s RAESAH— (REVH— K /LFE) BE : 19R-27FS1

e HE
AH T AP =K 1
MI10 R/L b 4

Fo B THEAZ R LET,
« A% MI0 ARV A

TR T4 % — (L F8) OmY i hEERLET,

4101 REESAH— (L FH) OIRY 1T

1 FTE&VERYMTRARNILEN4ERXZERLTRAZESAF—KEES VY
~EELFT,

2

LERSZESAHFRY A A=

4 SYYHBRBEBHROEYIKRLIZDONT

81



411 RRAESAY— (BIHE) OWMY{F+FIE

ABETAP— (BIHA) Oy T FIETT,

BERRETHEREL. VEGTREZEBLES,
i (FRZB) DI XTHi> TWD Z &R LET,
RFEZAH— (BIHE) &4 : 19R-26FS2
T 5
AEET AP —RIE
Bo 71—k

M5 7
AL T (6mm)

FloM A TR Z M L ET,
c TTARTAN 2F) M5V TR

Jeln

—| | =] —

TR e 74— GIHR) oWl HiEERLET,

4111 RZESAH— (5IHE) DEYfFIF

1 AAELKYRFESAHF—FRRES Y IDTAZELRAAFTT,
(W)

R ESAHEK

82



2 fIELYMSHSROTREIESAHF—ARES v IIZHREELET,

(RiE )

PPOINT

» ROFIEITEEMNLRIESAHF—KEKEEELET,
REESAY—REAZET LEVEEICREZEL TS L&,

4 SysHBHRORYELIZOLWT 83



3 BE&LYMHYSROTRYMITIL—rET VY. BLURZETA
Y—KEKZBEELET,

(HEf)

4 FIEOMSYSROERMOLET,

84



412 TEF v FOERY &+ I+FIE

BENGREREL. DEGCTREZEMBLIES.
i (FRBIR) BT THi>T0D 2 L 2R LT,

- WEFY b (RYL/EX) BE : 19R-26ST1
- WEXY b (REF—F/ER) BE : 19R-27ST1

e BE
AT 23— 1
theifi/S—> !
MiE <= 2
M10 ALk 16

- THEFY b (R LJ#EER) B4 : 19R-26ST2
- WEFY b (REUH— R /1#85%) B4 - 19R-27ST2

m H=E
Al 2 $—> 1
B/ N—> 1
M10 ALk 8

Fo B THEAZ R LET,
« A% MI0 ARV A

4 SYYHBRBEBHROEYIKRLIZDONT

85



4121 TEFv bOEY I

PUFICHES v OB AT GEEZ R LET,

1

RYMFTARIL 4R EERLTHRADN—VESVIANEELE

EE

FEEEEmD/AA—YIE, 2EKDARIL FTERIZCEAELET,

AlEn/Ss—Yik, 3XADORIL FTKRIZCEELET,

HEHF Yy FERY TS A=

PPOINT

»
>

REERAORMIEEEHRTCRABRVNET.
REIZEANERK. #20mm ., WEF Y FOREX 4.5mm T,

86



413 avt bRy ZOBRY +FIFFIR

avky bRy 7 ZAORY T FIETY,

4131 WUESa LY FARy Y XOBY T+

W RS DOFERR
iR (FRZBHR) BT THio TWL Z & 2GR L ET,
mmf EitE ] RS HE

NRI—F 4 AR Ea— 2=y k | 19R-26P11 arvkr bRy 7 A 1
(100V/NEMA 5-15Rx8/1U) M5 7 —F o R 4
M5 ¥ 4
NY—F 4 AR Ea—ygra=y | | I9R-26P21 a vy MRy 7 A 1
(200V/NEMA L6-15Rx8/1U) M5 & —F - b 4
MS xR 4
NI —F 4 AN Ea—gra=vy | | I9R-26P31 arter bRy 7 A 1
(200V/IEC320 C13x4/1U) M5 o —JF k 4
M5 %Y 4
NU—F 4 AR Ea—ara=y k| 19R-26P4] arby hRY 2R 1
(200V/IEC320 C19x3/1U) M5 o —F b 4
M5 x¥ 4

4 SysHBHRORYELIZOLWT 87



19R-26P11 ZI/t/IM‘J'\ /'71

19R-26P21 YV hRYIR

8 ljil = HI HI \Y:*
@!?‘@LL, % 4

19R-26P31 ZI/t/IW‘J'\ IR

(@] ®
| E‘| §
N ey gy i )

19R-26P41 vV hHRYIR

& O%

M5 —F vk M5%2

88



(1u)

44 .45mm

avtEy Ry ZAOBRY 1T (1U)
B4 - 19R-26P11. 19R-26P21. 19R-26P31., 19R-26P41

1 FEFHZE. OV b RYVREZBEITHMEZHERALT, SvI/E@A
DEFNENIZMET—Fy FERYFITET,
BREOREHFIZHONWTIE B3IREORE T &, r—Y 7y MO T FIEIC
ONTIE 41 7r—2Fy PRV /B LFIE) 22 L TSN,

_ L= v homut

_
. N~
L] N M55 -5Fy kx4
| 5% Q )
q o 1T /@
= 1
|;) | FhHR 9 /r' 1 ‘/
~ = N #1 1uasn - /@
Z ! b ‘//
: | THR = .
SRz YN /
18
| | 1U (FHR)
" BE (EAFAEF) i

2 Sy &KLY, avEr Ry S R (19R-26P11, 19R-26P21, 19R-
26P31, 19R-26P41) %##EA L. M5 (44 Fr) TEELZET .

e P RYIADERE |

IVE PRy Z (Bl: 19R-26P11)

29 (Mb¥AX) x4

4 SYYHBRBEBHROEYIKRLIZDONT

89



ANFEE

» aALEVERYHRICEBOBRISVE2EGT HBIE. a2 FORETEL
RAATLESWY, BETELAFTICHEAT L. MEOAKLORRICELZY E
T

» avtrhrRyIR (19R-26P31, 19R-26P41) [ZH oA LHABEEh TSy —
INISoT &, BRT—ITIDBRICKITE I LEHCT=ODERT— I ILEE
BATY, -, RERTFEALIC, BoTERy—IARITTLEDANESIC
RMUNBBERIGEE. S IDT—TILRILE—BEICERT—TILEERET 5%
EORMEEHLTLESLY,

PPOINT

» BERS—TNIF. otV FRYS R (19R-26P31. 19R-26P41) IZH oM LOHBEESN
TWBr—TNI SV TEERLTRELET, 452 T8lE. EEOMEICBHTEE
£l

D MEEFTROKNOHAIC. HETIELF-EEDOREZLET,

@45 TMEBHLEMIBICBELET, (ehEMTEETSAET,)

» FarEURIFLA—RKOY—Fy rITL—hH—FEHLTWET, avt bRy S
ANERTZT%#PDUDANERTSIVMRICEKRAET a0t MIERKERIE, &Y9—
FYrTL—H—DLN—FEELTONIZLTLIESELY,

ANFEE

Y AtV RS RAMNBERERHELT, ¥—F v rTL—H—M OFF [T o115
B, BESIATULAEBICER (Va—Fh) BEDERENEELTVET, ZODF
FY—FYLITL—H—%ONIZTELE. REROITL—H—DUEHLIZY., K
SNTWBEEBICRENFELZY T IAEMELHY FT, CDFEEIF. —Fv
FIL—H—(EONITET ., LBHEMEICTHEHKIZSL,

90



4132 OUEHB O VLY FARy Y XOEY FIT

W R R DR
K (FRZBH) B3 X THi>TWD Z AR L ET,
BE TR HE
NRU—F 2 Y Pa—gra=y b | I9R27P10 | av vy FRy 7 2 1
(100V/NEMA 5-15Rx8/0U) (%)
B HF b 1
a7y k 3
M5 ¥ 3
NT—F 2 Y Pa—gra=yk | I9R27P20 |=rtwr bRy s = 1
(200V/NEMA L6-15Rx8/0U) (%)
4HB¥% v b 1
a7 7wy b 3
M5 x¥ 3
NI —F 4 AR Ea—vgra=y | 19R-27P30 arvky bRy 7 A 1
(200V/IEC320 C13x4/0U) LrH %o R 1
a7y b 3
M5 R 3
NT—F 2 Y Pa—ara=yh | I9R27P40 |z twr bRy s 2 1
(200V/IEC320 C19x3/0U) LHX b 1
a7 7y b 3
M5 ®¥ 3

HKarvky bRy 7 AELICFEEENTWD LFEEEESN L THEMLET (R X 4K)

4

SYYRBHOEYFEWVNIZDONT

91



100V 24A max.

19R-27P10 vV hRYIR

= = TR = = X ver = = T8 = = gt
ko8- oG Eokd: e ©

19R-27P20 V&V hARYIX

ralsan)
S ELD

T-IN950F

\\0\5

VeV bRy 28R IVt Y bRy 2BAREB(2E)

19R-27P10, 19R-27P20 B+ vk 19R-27P30, 19R-27P40 wEF v

P &

a7>vhk M5%2

92



WMo oty rRy I ZOBY {FF+ (0U)
B& : 19R-27P10. 19R-27P20. 19R-27P30. 19R-27P40
arvky bRy 7 A (0U0) &, 194 T T v 7 FTIL2724/2737/2742 \Z D BHEF A FIHE
<7,
Flo. Ty rHHOEAZENENIL, FTROBENPEHATHETY,

BEZv EavtEU bRy IR (V) RRBHARESHR (v 9 FED

19R-27P10 19R-27P20 19R-27P30 19R-27P40
EFIL 2724 2 2 2 2
EFIL 2737 2 2 2 2
5L 2742 3 3 3 3

4 SYYHBRBEBHROEYIKRLIZDONT

93



PPOINT

» EERIE. YA FT—TLEY FHARY M FENTOEWNEEICR>TOERTT,
a eV RRYIR (0U) &, 4 K4—TJILEHD R EHhERY FIHEHRY ET,
YA K5—TUEY MZDOWTIE, T49 94 F4—TULEY FOBRYFITFIE] #5EIC
LTLESEL,

ERATAES v /DI Ry S (0U) EHA

avev Ry s 2 (0U)

AIME
THR:260mm

EFN2724

=\

Y

‘m{if

S v
hrr,

ER—N s 7

f -& T T

AUME
TR:260mm

EFN2T3T

94



*AIME
TR:260mm
EFN2T742

1 a2 bRy HIR (0U) 2RELEZVERIZOTSY FERYMSITE
ERS
a7 Zy hOBMYHFIE, (4227 F7 y hOWY i /BRI LTFIE] 251 T
<&,

177y kX3

175y hE2U(88mER) T, 3-ARYMFTLRE L,

4 FYYHREBEBHRDEYIKRLIZDONT

95



PPOINT

» MERT 24F) EHLTEEXY FALGRERMYHL. SvIDOBHEFEMEICHTH
WEY, SRELLETAT S Y FREMBEEZY—FUITDL. BTORENTEZET,

PRNA:

e

RYBUARMIBES VAT -%V T

7

2 FIE1TRYMEFEZITIY FEFALT, IREMEROTEELEY,

R
29 (M6#AX) X3




3 FlIE2 TRYMIFLKRIZ, TEDEEZADOESLIICTVIHELEDOM
ICHEALT, MGROTEIELEY,

NI 757

h

4 a eV Ry RETROLSICHEALET,
19R-27P10. 19R-27P20D B & 19R-27P30DHE 19R-27P40DBE

it

3l ol (ol ok i |

(2]

ml=f=]=i= =] =l=]=]==] =}~ =T =} ==} =k ==} =} = =} =} =|=} =} ==} =F=|
o 3 3 °
— " I T

COCOECCOCEECEECEEEEECBCEEBEEBEEEE0NEEEEEEEEEEoE e
 —
S

PPOINT

» 19R-27P10. 19R-27P20 (&, vt Y bR I ADEEIZEE SN TWS LFEEZESML
THEALTLESLY,

4 SYYHBRBEBHROEYIKRLIZDONT

97



5 avtyrRySAMREIAIZHTIHWESIZ, FfFOavEY FRY S
AMAEEZBMYFITET,

19R-27P10., 19R-27P20D3154& 19R-27P30DHBE 19R-27PA0DIHBE

AP

T —— T —

I T—— |

= =i=] =] ==

L L

IVvEV MRy V20228
E) 19R-27P30, 19R-27P40 D4 Hx v MIILHTTN, 2w bRy 7 2|
ZEEIIRALVET, 3y MRy 7 RAZWY AT %I L FEERARY £
M, KRUNZARE LT IEE N,

6 RADF—TINISoTZ2aAvtE b RYZADT I MLy FMHEIZERY
fH1+EF, (19R-27P30, 19R-27P40 M #-)

b =957

y=-FWh3507

SN S} SN Y SRy Sy SUY Y IR, S SUY Y SURY R S Y SISy Sy S Y U RY Ry SR Y SRy Ry S s iRy sy sy
= e >

=
=%

98



PPOINT

Y ETIL2A2DRLERIZIEBEDS VI ERETIEE. HOENLHFIE3DEEIC . FIE4
DaAVEUIRYIREFIESDaAVEY PRy AMZEEZHAEHERLDERY
FFTLEEY, SvIDMEREELE, AVt MRYIVRAEFZBATIBEAECE-T

WET,

N xr
A /I l%\

> VBV RYIRIZEBOERT SV &HEGT HRE. a2 FOBRETEL
RAATLESY, BFETELAFTICHERAT L. BMEONKORRICEZY F
T

» Oty rRYHR (19R-27P30. 19R-27P40) I2H oM LHAEEh TS S —
TIN50 T &, BRT—ITIUDBRARICKITEELEHSEODERT— I ILFEE
ATY., F. BERTFTHL LIS, RoTER7—IIMRFTLEDANK SIS
SUNBEIFIGEE. S IDT—TIUHRILE—BEICERT—TILEEET 5%
EDOREEMLTLESLY,

PPOINT

» BERES—TNLIF. avEY FRY SR (19R-27P30. 19R-27P40) IZH oM LOHBEESN
TWBAy—JWIS U T#FERLTRELET, /50 78HIE. FEOMEICBETEE
R

D MBETRORENDARIZ, IBETSIETLEF-FTEDREICLET,

@5 TMEBH L VMIBICBBLET, ek TEERSAET,)

» FBarvEVRMZIEFLA—KOY—Fy FIL—h—2EBHLTWET, avEy bRy Y
ANERTZ7%#PDUDARNERT SV BRICIRET a0ty MIEREKRIE, &9—
FYrTL—H—DLNA—FEELTONIZLTLESL,

AN FEE

> A BV IRy IRANBERZHRELT. Y—F v F T L—h—H OFF [T 27115
. BRI TVREBICER (a—bh) BEDEEBNIRELTVET, COF
FH—FYLIL—h—%ONIZFTEHLE, PEROIL—H—DEMTLIEZY . K
SNTWREBICRENFEELZY T IAEMELAHY FT, CDFEEIFE. —F v
FIL—A—(EONITET ., BHEMEICTHEHKLLZSLY,

4 FYYHREBEBHRDEYIKRLIZDONT

99






Before Reading This Manual

Thank you for purchasing the 19-inch rack.

This manual provides basic information on handling the 19-inch rack Model 2724/2737/2742/2616/
2624/2642 (called "this product" below) and optional products. Before using this product, read this
manual and the "User's Guide" supplied with the server to ensure the correct use of this product.

December 2012

High Safety

The Products are designed, developed and manufactured as contemplated or general use, including without limitation,
general office use, personal use, household use, and ordinary industrial use, but are not designed, developed and
manufactured as contemplated for use accompanying fatal risks or dangers that, unless extremely high safety is secured,
could lead directly to death, personal injury, severe physical damage, or other loss (hereinafter "High Safety Required
Use"), including without limitation, nuclear reaction control in nuclear facility, aircraft flight control, air traffic control,
mass transport control, medical life support system, missile launch control in weapon system. You shall not use this
Product without securing the sufficient safety required for the High Safety Required Use. If you wish to use this Product
for High Safety Required Use, please consult with our sales representatives in charge before such use.

Documents from Fujitsu may contain designated technologies controlled under the "Foreign Exchange and Foreign Trade
Control Law" of Japan. A document that contains such designated technologies should not be exported or transferred to
anyone other than residents of Japan without the permission required under the law.

Remarks

B Warning Descriptions
Various symbols are used throughout this manual. These are provided to emphasize important points
for your safety and that of others. The symbols and their meanings are as follows. Make sure to fully
understand these before reading this manual.

A Warning Ignoring this symbol could be potentially lethal.

A Caution Ignoring this symbol may lead to injury and/or damage this product.

The following symbols are used to indicate the type of warning or cautions being described.

c The triangle mark emphasizes the urgency of the WARNING and CAUTION. E
Details are described next to the triangle.
® A barred circle © warns against certain actions (Do Not). Details are described
next to the circle.

0 A black circle indicates actions that must be taken. Details are described next to
the black circle.

101



H Symbols

The following are symbols used throughout this manual.

Symbols Meaning

{@ These sections explain prohibited actions and points to note when using this
KZIMRORTANTY product. Make sure to read these sections.

These sections explain information needed to operate the hardware and

PPOINT software properly.

Make sure to read these sections.

— This mark indicates reference pages or manuals.
Hl Abbreviations
The following expressions and abbreviations are used to describe the product names used in this
manual.
Product name Abbreviation
19-inch rack Model 2724/2737/2742/2616/2624/2642
(19R-272A2, 19R-273A2, 19R-273B2, 19R-274A2, Rack, this product
19R-274B2, 19R-261A2, 19R-262A2, 19R-264A2, 19R-264B2)
Anti-tip stabilizer Stabilizer
H Recycling

To dispose of this product, consult your Fujitsu sales representative. This product must be disposed of

as industrial waste.

Product names used are trademarks or registered trademarks of their respective manufacturers.
Products are copyrights of their respective manufacturers.

All Rights Reserved, Copyright®© FUJITSU LIMITED 2011, 2012

102



Revision History

Revised section (Added/
Edition | Date Deleted/ Altered§ (Note) Details
01 2011-11 — -
02 2012-01 Whole manual Model 2737 was added.
03 2012-08 - Updated only Japanese edition
04 2012-12 Section 1.2 (Changed) Devices that can be mounted on this rack
were changed.
Note: In this table, the revised section is indicated by its section number in the current edition.

An asterisk (*) indicates a section in the previous edition.

103



Contents

OVEIVIEW . .o e e e 105
1.1 Specifications . ....... ... . 105
1.2 Devices that can be mounted onthisrack ...................... 106
Precautions on Rack Installation and Operation ............... 107
2.1 Installation Site Precautions .................. ... ... .. ..., 107
2.2 Precautions during Transportation . . ........................... 108
2.3 Precautions on Installation and Operation ...................... 109
Rack Configuration and Installation . .. ...................... 112
3.1 Configuration . ... ... ... 112
3.2 Openingthe FrontDoor . . ... ... ..o 118
3.3 Openingthe RearDoor . ........ ..ot 119
3.4 Instalingthe Rack ......... ... . i 120
3.5 ConnectingRacks ........ ... ... i 122
Handling the Rack after Installation . ........................ 128
4.1 Insertingand Removing CageNuts ........................... 128
4.2 Installing and Removing Core Spring Nuts . ..................... 132
4.3 Changing the Position of the Door Rotation Axis ................. 134
4.4 Mounting a General-purpose Table (Fixed Type) ................. 151
4.5 Mounting a General-purpose Table (Movable Type) .. ............. 157
4.6 Mounting the Laptop StorageRack . ........................... 163
4.7 Attachingthe CableHolder ........... ... .. .. .. .. .. .. .. .. .... 168
4.8 MountingaBlankPanel ............. .. .. .. ... .. ... ... 173
4.9 Attachingthe Side CableDuct............ .. ... .. .. .. .. ...... 174
4.10Attaching a Stabilizer (L-shaped) . .. ....... ... ... ... . ... 180
4.11 Attaching a Stabilizer (Pullout Type) ............. .. .. .. .. ...... 181
4.12Attaching the Quake Proof StabilizerKit ........................ 184

104



1 Overview

This 19-inch rack is used to mount Fujitsu 19-inch rack-mount products (for the

Open Systems market).
+ Compliance standard: EIA 19-inch rack standard (universal pitch)

The following figure shows the appearance of the 19-inch rack Models 2724,

2737, 2742, 2616, 2624, and 2642.

SR

2724 2731 2742 2616 2624 2642
1.1  Specifications
The rack specifications are listed below.
Model Model Model Model Model Model
2724 2737 2742 2616 2624 2642
Unit mounting 240 370 420 16U 24U 420
capacity
Type | Baserack 19R-272A2 | 19R-273A2 | 19R-274A2 | 19R-261A2 | 19R-262A2 | 19R-264A2
name | Expansion - 19R-273B2 | 19R-274B2 - - 19R-264B2
rack
Size 700 x 1050 | 700x 1050 | 700x 1050 | 600x 1050 [ 600x 1050 | 600 x 1050
(W x D x H: mm) x 1200 x 1800 x 2000 x 845 x 1200 x 2000

Overview

105



1.2 Devices that can be mounted on this rack

This rack can accommodate the following types of Fujitsu products: (*)

+ PC servers

+ UNIX servers

+ Storage systems

+ Mission Critical IA Servers (MC IA Servers)

+ Network products

* For more information, consult your Fujitsu sales representative.

106



2  Precautions on Rack Installation and
Operation

This section explains precautions on rack delivery, installation, and operation.

2.1 Installation Site Precautions

/\ Warning

- Do not place the rack in an unstable location subject to excessive vibration
o (acceleration of over 2 m/s? (200 gal)), or in a location that is not level. Doing so
may adversely affect the stable operation of equipment or cause the rack to tip
over, potentially resulting in serious injury.
Measures against earthquakes with an acceleration of more than 2.5 m/s? (250
gal) must be taken, such as fixing the rack and rack-mount devices in place.

= Confirm that the rack is installed on a surface with an adequate load-bearing
capacity.

If the floor has an insufficient load-bearing capacity, it may collapse since the
maximum load associated with the rack may reach about 1,000 kg.

- Secure a sufficient installation area to ensure normal operation and maintenance
of the rack system.

- Do not place metallic objects or containers bearing water, such as vases,
flowerpots, or drinking glasses, on or near the rack. It may lead to failure, fire, or
electric shock.

= Avoid placing the rack in locations exposed to oil vapors or excessive humidity or
dust, or with poor ventilation, or locations where flammable materials are stored.
It may lead to failure, fire, or electric shock.

/\ Caution

Do Not - To avoid the risk of failure, do not install the rack in locations exposed to high
temperatures (including areas near heaters) or direct sunlight.
Do not install the rack in locations where temperatures drop below 10 °C . E
Doing so may lead to failure.
- Always confirm that rack openings such as ventilation holes are not obstructed.
Blocking ventilation holes may cause the internal temperature of the rack to
become excessively high, leading to failure or fire.

2 Precautions on Rack Installation and Operation 107



2.2 Precautions during Transportation

This section explains precautions that must be followed when transporting the 19-inch rack.

+ Before delivering the rack, confirm that the carry-in route is wider than the rack.
+ Use of a board may be necessary where the surface of the carry-in route is uneven.

(Rack) |][||::> Board (steel, etc.)

e wn e N S 5 5 Y S W

+ Because the maximum weight including the rack can be about 1000 kg, confirm beforehand that

there is no problem with the carry-in route.

Example: Type of floors on the carry-in route
Ensure that the floor has sufficient load capacity to hold the rack, and that the casters do
not sink into the surface of the floor or catch on the floor.

+ When moving the rack to an upper or lower floor of a building, confirm beforehand whether an
elevator is available for use. If an elevator is available for use, confirm that the rack weight does
not exceed the load capacity of the elevator.

+ When transporting the rack, push the lower part of the rack rather than the middle of the rack to
keep the rack from falling over.

The barycentric position of the rack can be higher than the center of the rack depending on where
individual devices are installed.
Also, do not push on the rack sides. Doing so may cause the rack to fall over.

+ Pushing against the center of the front door or the air vent opening may cause them to become
deformed. Move the rack by pushing against the door corners.

+ Condensation will build up inside the devices installed in the rack if the rack is moved from a cold
location to a warm room.

Prevent the buildup of condensation in the room where the rack is installed by ensuring that the
room temperature does not increase faster than 15 “C per hour. See the following table for
information on condensation.

Room temperature
10 | 15|20 | 25 | 30 | 35 | 40
Relative 20 75 131 5 9 13 | Example:

humidity 40 312 |7 11 |16 |20 |24 | Condensation will begin to build
(%) up in a device if its internal

Remarks

60 3 8 13 |17 {22 |26 |31

80 7 12|17 122 126 |31 |- the room temperature is 25 C
90 9 13 |19 [ 24 [29 |34 |- and humidity is 60%.

temperature is 17 °C or less and

108



2.3 Precautions on Installation and Operation

H Securing adequate space for ventilation and maintenance

When installing the rack, secure adequate space for ventilation and maintenance.
Secure the following space.

*1

*1
I400mm I600mm/700mmI 500mm |

1000mm
/

Rack top view 1050mm

600mm/700mm

"2 +«——— Space for ventilation

200mm and maintenance
1 .
845mm (16U) Rack front
1200mm (24U) \
1800mm (37U)
2000mm (42U)

X _cb =15

{1

Front of rack

1400mm

1400mm ! f 1400mm

3400mm/3500mm *1

*1) The external rack dimensions depend on the specifications of the rack.
*2) This applies to cases where the upper wiring area is used. However, it does not apply to 16 U and 24 U

racks.

2 Precautions on Rack Installation and Operation

109



B Measures against earthquakes
To have the rack system withstand earthquakes with an acceleration of more than 2.5 m/s? (250 gal),
fix it in place with adequate earthquake-proofing measures. The earthquake-proofing measures
include using leveling feet and using the optional Quake Proof Stabilizer kit.

/\ Warning

» Use bolts to secure the rack to the floor (slab).
Failure to use bolts to secure the rack to the floor (slab) may cause the rack to fall
over during any earthquake with an acceleration of more than 2.5 m/s? (250 gal).
If the rack falls over, the result may be severe injury and/or death. There may also be
damage to the devices in the rack and the surrounding area.

+ Quake Proof Stabilizer kit

Quake Proof Stabilizer kit type
Model -
For base rack For expansion rack
2724
2737 19R-27ST1 19R-27ST2
2742
2616
2624 19R-26ST1 19R-26ST2
2642

B Securing the rack using the leveling feet
After the rack is transported to the installation site, install the rack so that it is anchored with the
leveling feet that are provided on the bottom of the rack. Adjust the leveling feet so that the rack is

level.
PPOINT
»  Keep the casters 1 to 2 mm above the floor.
Casters
0,/ MO,
Rack
(top view)
Leveling

(Front) feet

110



H Protecting the rack from falling over

/\ Caution

Injury - When installing the rack, be sure to anchor the rack to a stabilizing surface or
install it with a stabilizer attached. Failure to do so may cause the rack to tip over
when a device in the rack is pulled out.

H Mounting a blank panel

/\ Caution

- If the blank panel is not mounted, the exhaust will be drawn into the device again
A through the suction surface, which may result in device malfunction or a
shortened service life of the device.

Attach the blank panel to the parts of the rack where no devices are installed.
For information on the procedure for mounting the blank panel, see "4.8 Mounting a Blank Panel".

B~ Upper hole 1
Center hole
Lower hole

Blank panel (1 U)

Blank panel (2 U)

Blank panel (3 U)

Mating pin

H Other precautions

/\ Caution

Disassembly - Do not remove the front or rear doors of the rack. The sheer weight of these

doors may result in serious injury if they fall over.
If the doors need to be removed, contact a Fujitsu Limited maintenance engineer.

+ Contact a Fujitsu Limited maintenance engineer before attempting to move the
rack after installing it. Transporting or moving the rack without taking the proper
procedures and precautions may result in damage to the rack.

Instruction

Do Not - To prevent the rack from becoming unstable, do not climb on it or lean against it.
Otherwise, an accident such as the rack falling over may occur.

2 Precautions on Rack Installation and Operation 111



3 Rack Configuration and Installation

This section explains the configuration and installation of this rack, handling
procedures, and the rack connection procedure.

3.1 Configuration

This section provides the specifications of the 19-inch rack and its accessories.

3.1.1  Model 2724

Item Specifications
Product name 19-inch rack Model 2724 base rack
Type name 19R-272A2
Appearance Coated black (front and rear doors with punched metal finish)
Unit mounting capacity 24U
Size (W x D x H) [mm] 700 x 1050 x 1200

Total rack capacity: 571 kg (*1)

Maximum weight-bearing Total load capacity: 480 kg (excluding rack)

load [ke] Rack: 91 kg
Door opening ratio 80%

Items already attached to the rack when shipped

+ Front door, rear door, and a pair of side covers

Items in their own packages when shipped with the rack
Accessories * Rack door key: 2 (*2)

+ Cable holder (front): 6

+ Cable holder (rear): 6

+ M5 flat head screw and core spring nut: 12 of each (for cable holder)
+ Cage nut tool

+ User's Guide (CD): 1 set

*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).
*2)  Key operation is required for locking the door handle.

112



3.1.2

Model 2737

Item Specifications
P:;?r:l:[ 119-inch rack Model 2737 base rack 19-inch rack Model 2737 expansion rack
Type name | 19R-273A2 19R-273B2
Appearance | Coated black (front and rear doors with punched metal finish)
Unit
mounting 37U
capacity
Size
(WxDxH) | 700 x 1050 x 1800
[mm]
M‘jz:r?ll:_m Total rack capacity: 864kg (*1) Total rack capacity: 840kg (*1)
bearing load Total load capacity: 740kg (excluding rack) Total load capacity: 740kg (excluding rack)
€ Rack: 124kg Rack: 100kg
(kg)
Door
opening 80%
ratio
Items already attached to the rack when shipped
+ Front door, rear door, and a pair of side covers + Front and rear doors (*2)
Items in their own packages when shipped with the rack
+ Rack door key: 2 (*3) + Rack door key: 2 (*3)
Accessories | * Cable holder (front): 8 + Cable holder (front): 8
+ Cable holder (rear): 8 + Cable holder (rear): 8
+ M5 flat head screw and core spring nut: 16 of each | + M5 flat head screw and core spring nut: 16 of each
(for cable holder) (for cable holder)
+ Cage nut tool + Connection kit: 1 set
+ Protection bushing: 2 * Protection bushing: 2
+ User's Guide (CD): 1 set (*4)
*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).
*2)  The expansion rack is not equipped with a pair of side covers.
*3)  Key operation is required for locking the door handle.
*4)  The expansion rack is supplied without the User's Guide (CD).
PPOINT

»  The base rack can be connected to an expansion rack, and the expansion rack can be

connected to another expansion rack. These racks cannot be connected to Model 2742 and

2642 racks and other series racks.

3 Rack Configuration and Installation

113



3.1.3 Model 2742

Item Specifications
P;Z?];l:t 19-inch rack Model 2742 base rack 19-inch rack Model 2742 expansion rack
Type name | 19R-274A2 19R-274B2
Appearance | Coated black (front and rear doors with punched metal finish)
Unit
mounting | 42U
capacity
Size
(WxDxH) | 700 x 1050 x 2000
[mm]
M;::Ttl_m Total rack capacity: 969kg (*1) Total rack capacity: 943kg (*1)
& Total load capacity: 840kg (excluding rack) Total load capacity: 840kg (excluding rack)
bearing | pock: 129kg Rack: 103kg
load [kg] ’ :
Door
opening 80%
ratio
Items already attached to the rack when shipped
+ Front door, rear door, and a pair of side covers + Front and rear doors (*2)
Items in their own packages when shipped with the rack
+ Rack door key: 2 (*3) + Rack door key: 2 (*3)
Accessories | * Cable holder (front): 10 + Cable holder (front): 10
+ Cable holder (rear): 10 + Cable holder (rear): 10
+ MS5 flat head screw and core spring nut: 20 of each | + M5 flat head screw and core spring nut: 20 of each
(for cable holder) (for cable holder)
+ Cage nut tool + Connection kit: 1 set
+ Protection bushing: 2 + Protection bushing: 2
+ User's Guide (CD): 1 set (*4)

*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).

*2)  The expansion rack is not equipped with a pair of side covers.

*3)  Key operation is required for locking the door handle.

*4)  The expansion rack is supplied without the User's Guide (CD).

PPOINT
»  The base rack can be connected to an expansion rack, and the expansion rack can be
connected to another expansion rack. These racks cannot be connected to Model 2737 and
2642 racks and other series racks.

114



3.1.4 Model 2616

Item

Specifications

Product name

19-inch rack Model 2616 base rack

Type name

19R-261A2

Appearance

Coated black (front and rear doors with punched metal finish)

Unit mounting capacity

16U

Size (W x D x H) [mm]

600 x 1050 x 845

Maximum weight-bearing
load [kg]

Total rack capacity: 387kg (*1)
Total load capacity: 320kg (excluding rack)
Rack: 67kg

Door opening ratio

75%

Accessories

Items already attached to the rack when shipped

« Front door, rear door, and a pair of side covers

Items in their own packages when shipped with the rack

* Rack door key: 2 (*2)
« Cable holder (front): 4
« Cable holder (rear): 4

+ MS5 flat head screw and core spring nut: 8 of each (for cable holder)

+ Cage nut tool
+ User's Guide (CD): 1 set

*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength

(withstand load) at the installation site (such as an office).
*2)  Key operation is required for locking the door handle.

3 Rack Configuration and Installation

115



3.1.5 Model 2624

Iltem Specifications
Product name 19-inch rack Model 2624 base rack
Type name 19R-262A2
Appearance Coated black (front and rear doors with punched metal finish)
Unit mounting capacity 24U
Size (W x D x H) [mm] 600 x 1050 x 1200

Total rack capacity: 559kg (*1)

Maximum weight-bearing Total load capacity: 480kg (excluding rack)

load [kg] Rack: 79g
Door opening ratio 80%

Items already attached to the rack when shipped

+ Front door, rear door, and a pair of side covers

Items in their own packages when shipped with the rack
Accessories + Rack door key: 2 (*2)

« Cable holder (front): 6

+ Cable holder (rear): 6

+ M5 flat head screw and core spring nut: 12 of each (for cable holder)
+ Cage nut tool

« User's Guide (CD): 1 set

*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).
*2)  Key operation is required for locking the door handle.

116



3.1.6  Model 2642

Item Specifications
Prrl(;i:t:ct 19-inch rack Model 2642 base rack 19-inch rack Model 2642 expansion rack
Type name | 19R-264A2 19R-264B2
Appearance | Coated black (front and rear doors with punched metal finish)
Unit
mounting | 42U
capacity
Size
(WxDxH) | 600x 1050 x 2000
[mm]
M;::T:_m Total rack capacity: 954kg (*1) Total rack capacity: 928kg (*1)
& Total load capacity: 840kg (excluding rack) Total load capacity: 840kg (excluding rack)
bearing | p, o 114k Rack: 88k
load [kg] : g : g
Door
opening 80%
ratio
Items already attached to the rack when shipped
+ Front door, rear door, and a pair of side covers + Front and rear doors (*2)
Items in their own packages when shipped with the rack
+ Rack door key: 2 (*3) + Rack door key: 2 (*3)
Accessories | * Cable holder (front): 10 + Cable holder (front): 10
+ Cable holder (rear): 10 + Cable holder (rear): 10
+ MS5 flat head screw and core spring nut: 20 of each | + M5 flat head screw and core spring nut: 20 of each
(for cable holder) (for cable holder)
+ Cage nut tool + Connection kit: 1 set
+ Protection bushing: 2 + Protection bushing: 2
+ User's Guide (CD): 1 set (*4)

*1)  Ensure that the floor load based on the total rack capacity does not exceed the floor strength
(withstand load) at the installation site (such as an office).

*2)  The expansion rack is not equipped with a pair of side covers.

*3)  Key operation is required for locking the door handle.

*4)  The expansion rack is supplied without the User's Guide (CD).

PPOINT

»  The base rack can be connected to an expansion rack, and the expansion rack can be
connected to another expansion rack. These racks cannot be connected to Model 2737 and
2742 racks and other series racks.

3 Rack Configuration and Installation

17



3.2 Opening the Front Door

1 Turn the door key to unlock the door.
Pull the handle.

/N Caution

+ Close the front door after fully securing the installed devices.
A Failure to do so may cause the devices to fall off the rack and be damaged in the event of
an earthquake.

118



3.3 Opening the Rear Door

1 Turn the door key to unlock the door.
Pull up the rack handle, turn it in the direction of the arrow, and pull.

3 Rack Configuration and Installaton 119



3.4 Installing the Rack

Basic requirement: Before installing the rack, be sure to adjust the leveling feet as described below,
regardless of whether the rack is to be anchored to the building floor. Keep the
rack level with the leveling feet. Be sure to position the casters 1 to 2 mm above
the floor. (Do not let the casters support the weight of the rack.)

3.4.1 Installation methods for the rack to withstand
earthquakes with an acceleration of up to
2.5 m/s? (250 gal)

In these methods, the rack can be anchored or not anchored. Use one of the following methods

depending on your situation.

1 Method where the rack is anchored to a stabilizing surface
Install the rack by using the same method described in "3.4.2 Installation methods for the
rack to withstand earthquakes with an acceleration of up to 10 m/ 2 (1000 gal)".

2 Method where the rack is not anchored to a stabilizing surface
Attach a stabilizer before installation.
Note: The attached stabilizer is a means of preventing the rack from tipping over during
device maintenance. If the rack is not anchored to a stabilizing surface, be sure to

attach a stabilizer before installation.

The stabilizer is an optional product (not supplied with this rack).
Stabilizers are attached to the rack as shown below. To select an appropriate stabilizer, take into
account the form of the rack with the stabilizer attached.
+ Stabilizer (L-shaped): Attached to the front of the rack. This is equivalent to the stabilizers
supplied for conventional racks.
Note: A stabilizer for a conventional rack cannot be attached to this rack.
+ Stabilizer (pullout type): Attached to the bottom of the rack. You can put away the stabilizer body
underneath the rack.

llustration of attached L-shaped stabilizer  lllustration of attached pullout-type stabilizer
(stabilizer pulled out, front door open)

120



/\ Warning

= If the rack is not anchored to a stabilizing surface, be sure to prepare one of the
A above stabilizers and attach it to the rack. Failure to do so may cause the rack to
tip over when a device in the rack is pulled out.

3.4.2 Installation methods for the rack to withstand
earthquakes with an acceleration of up to
10 m/s2 (1000 gal)

The rack must be anchored to a stabilizing surface as described below.

1 Securing the rack using the Quake Proof Stabilizer kit
Attach the Quake Proof Stabilizer kit (an optional product that will need to be prepared
separately) around the rack (front, back, right, and left). Then, secure the rack to the slab
(building floor) using the holes in the kit.

2 Securing the rack using the leveling feet
Anchor the rack to the slab (building floor) using the M20 screw holes in the ground plate of
the leveling feet and M20 bolts with a length of 17 mm.

Leveling foot
¢ ¢
Bolt (M20) Free access floor Frame
Post
| # |
Example of anchoring with a leveling foot lllustration of the attached Quake Proof Stabilizer kit

3 Rack Configuration and Installation

121



3.5 Connecting Racks

To use additional expansion racks, connect additional racks to the existing rack (base rack or
expansion rack ).

/\ Warning

Electric shock

- Before connecting racks, turn off the power to the server and peripherals and
disconnect the power cables from the outlet.
Otherwise, there may be electric shock or failure of the equipment.

/N Caution

= To prevent injury, ensure that at least two persons perform the rack connection
A work.
Otherwise, injury may result.

= You may get on a stepladder when working on the upper part of the rack.
Be careful not to fall from the stepladder.

® = Do not put your foot on the racks when connecting racks.

H Confirming components
Confirm that all components of the connection kit that need to be supplied with an expansion rack
have been delivered (see the table below).

Component name Quantity Remarks
Lower mounting fixture 2
Upper mounting fixture 2

Horizontal shield rubber jointing 1 Length: 880 mm

strip
Vertical shield rukl)berjointing strip 5 Length: 1,000 mm
Vertical shield rubber jointing strip 5 Il\‘/[e;l(%;il2737: 650 mm
2 Model 2742/2642: 860 mm
M6 core spring nut 8 For lower connection
M6 flat head screw 8 For lower connection
M12 hexagon bolt 4 For upper connection

Also, prepare the necessary tools:

+ Phillips screwdrivers (No. 2 and No. 3 bits)

+ Hexagon wrench (M12 retaining screws for the top cover: Socket size 8)

+ Spanner or box wrench (M12 screws for upper connection: Socket size 19)

Also, prepare a stepladder because some of the work will need to be performed at height.

122



The procedure for connecting racks is shown below (example: connecting an expansion rack to the
right of the base rack).

1 Remove the front and rear doors.
For information on the procedure for removing the front and rear doors, see "4.3 Changing
the Position of the Door Rotation Axis".
Note: Before starting the work, confirm that the racks do not move.

2 Remove the retaining screws for the top cover, and then remove the side
cover.
Remove the two M12 screws securing the top cover at the front and rear corners on the right,
since the other rack will be connected to the right of this rack.
Remove the 10 screws securing the side cover, and then remove the side cover.
Note: Be careful when working at height on the top cover. Never put your foot on the rack
because it is very dangerous.
The weight of the side cover is about 13 kg. Be careful when removing it.

PPOINT

»  Be careful not to lose the side cover screws removed here. They will be used later.

M12 screw

Top cover

Side cover

Side cover screw

3 Rack Configuration and Installation 123



3 Install M6 core spring nuts on the front and rear of the existing rack.
Install M6 core spring nuts at the bottom of the front H frame of the rack, on the side to be
connected to the other rack (right side when viewed from the front).

Install M6 core spring nuts at the bottom of the rear H frame of the rack, on the side to be
connected to the other rack (left side when viewed from the rear).

For information on the procedure for installing the core spring nuts, see "4.2 Installing and
Removing Core Spring Nuts".

M8 core spring nut
H frame

I '
A

4 Attach the shield rubber on the connection side.
Attach vertical shield rubber jointing strips 1 and 2 to the front and rear H frames on the right
side of the existing rack.
Either one can be attached to the top.
For information on the locations for attaching them, see the detailed figure that shows the
locations for attaching the vertical shield rubber jointing strips.

Attach the horizontal shield rubber jointing strip to the upper D frame on the right side of the
existing rack.

For information on the location for attaching it, see the detailed figure that shows the
locations for attaching the horizontal shield rubber jointing strips.

Horizontal shield rubber
Jointing strip

Horizontal shield rubber

Vertical shield rubber
i jointing strip

jointing strip

Vertical shield rubber
jointing strip

Positioning of vertical shield rubber  Positioning of horizontal shield rubber
jointing strip in detail jointing strip in detail

124



5 Remove the retaining screws of the top cover of the expansion rack, and
then install M6 core spring nuts on the front and rear of the rack.
Remove the two M 12 screws securing the top cover at the front and rear corners on the left,
since the other rack will be connected to the left of this rack.
Note: Be careful when working at height on the top cover. Never put your foot on the rack
because it is very dangerous.

Install M6 core spring nuts at the bottom of the front H frame of the rack, on the side to be
connected to the other rack (left side when viewed from the front).

Install M6 core spring nuts at the bottom of the rear H frame of the rack, on the side to be
connected to the other rack (right side when viewed from the rear).

For information on the procedure for installing the core spring nuts, see "4.2 Installing and
Removing Core Spring Nuts".

M12 screw

Top cover

M6 core
spring nut

H frame

M6 core

springnut ~ H frame

6 Align the height of the expansion rack with that of the existing rack.
Line up the side of the expansion rack with the side of the existing rack, and then adjust the
expansion rack feet to align the expansion rack height with that of the existing rack.

3 Rack Configuration and Installation 125



Install the upper and lower mounting fixtures.

Place the upper mounting fixture on the top covers of the existing and expansion racks, and

temporarily secure it with M12 hexagon bolts.

Note: Confirm that the height of the expansion rack is aligned with that of the existing rack.
If not, adjust the height with the leveling feet.
Be careful when working at height on the top cover. Never put your foot on the rack
because it is very dangerous.
If the shield rubber protrudes from the racks or goes inside a rack when the expansion
rack is aligned with the existing rack, adjust it by pulling it out or pushing it inside with
your fingers.

Using the M6 core spring nuts installed on the front and rear H frames of the racks in steps 3

and 5, secure the lower mounting fixture with M6 flat head screws.

Fully tighten the M12 hexagon bolts that were temporarily tightened in the upper mounting

fixture.

Note: Be careful when working at height on the top cover. Never put your foot on the rack
because it is very dangerous.

126



8 Mount the side cover on the expansion rack.

Mount the side cover, which was removed from the existing rack, with the 10 side cover

retaining screws, which were also removed from the existing rack.
Note: The weight of the side cover is about 13 kg. Be careful when mounting it.

Side cover

Side cover screw

el he————

“‘

/

[

=l
A\ @i

N

™

9 Mount the front and rear doors of the existing and expansion racks.
Lastly, mount the front and rear doors to complete the rack connection procedure.

For information on the procedure for mounting the front and rear doors, see "4.3 Changing

the Position of the Door Rotation Axis".

3 Rack Configuration and Installation

127



4 Handling the Rack after Installation

This section explains how to handle the rack after installation.

4.1 Inserting and Removing Cage Nuts

4.1.1 Insertion procedure

1 Install the cage nut from the inside of the rack. Insert one edge of the cage
nut into the cage nut hole of the rack.
The following figure shows the case where the edge of the cage nut is inserted into the lower

edge of the hole.
I__I
I
= B 3

[
(]
= Cage nut tool

Cage nut (appearance)

2 From the outside of the rack, insert the tip of the cage nut tool into the hole
that has the installed cage nut, and snap the other edge of the cage nut into
the hole .

T L LTI

age nut tool

128



3 Pull the cage nut tool to lock the cage nut in position.

Push in direction of
insertion (direction
of arrow)

-

g ————

Pull (in direction of arrow)

4.1.2 Removal procedure

/\ Caution

Injury Before pushing down on the tool or standard screwdriver, confirm that the tip of

the tool or standard screwdriver is completely inserted between the edge of the

cage and the mounting flange. If the tip is inserted incompletely, the edge of the

tool or standard screwdriver may slip off, leading to potential injury.

/\ Caution

Secure the cage nut such as with adhesive tape to prevent it from falling into the
A rack. When holding the cage nut between your fingertips, be sure to grasp its left

and right sides.

H Procedure using the cage nut tool

1 Insert the tip of the cage nut tool between the cage and the mounting
flange, and then push the edge of the cage.

Ash in this
direction

f"'ﬂm“m—h“""%\'

e,

o

!

Hold it here with
your fingers

Direction in which to 1‘#,

“y.:i[t':°°| ,.--“"'"‘

RS TTTTTE L

4 Handling the Rack after Installation

129



/\ Caution

Be sure not to place any finger anywhere past the points indicated. Otherwise,
A the finger may strike the rack when you push on the cage, which may lead to
injury.

2 Push down on the cage nut tool to extract the cage nut by the edge.
Be careful not to drop the cage nut.

PPOINT

» Keep the tool in a safe and convenient location because it will be required when
the system is expanded or relocated in the future.

H Procedure using a standard screwdriver

/N Caution

Secure the cage nut such as with adhesive tape to prevent it from falling into the
A rack. When holding the cage nut between your fingertips, be sure to grasp its left
and right sides.

130



1 Insert the tip of a standard screwdriver between the edge of the cage and
the mounting flange, and then press the edge of the cage.

Standard screwdriver

2 Push down on the standard screwdriver to remove the cage nut.

—prm——

4 Handling the Rack after Installation 131



4.2 Installing and Removing Core Spring Nuts

4.2.1 Insertion procedure

1 Insert a core spring nut in the groove of the aluminum frame in direction (1),

and then rotate it in direction (2).
It is easier to rotate with the point of a pen or a small-tipped standard screwdriver.

2 Confirm that the core spring nut in the groove of the aluminum frame is not
tilted.

Confirm that the screw thread of the core spring nut is visible from outside the groove.

Aluminum
frame

NG

£
% Aluminum

! " frame
Be careful that core spring nut is
. ore not tilted
spring nut spring nut

Cross-section view
of aluminum frame

132



4.2.2 Removal procedure

1 Push the core spring nut in the groove of the aluminum frame in direction
(1), and then rotate it in direction (2).
It is easier to rotate with the point of a pen or a small-tipped standard screwdriver.

2 Pull the core spring nut in direction (3) to remove it.
It is easier to remove with the point of a pen or a small-tipped standard screwdriver.

Core
spring nut

Aluminum @
frame

Cross-section view kﬂ
of aluminum frame

4 Handling the Rack after Installation 133



4.3 Changing the Position of the Door Rotation Axis

The position of the door rotation axis can be changed from the position at shipment. At the time of
shipment, the front door turns on the right axis. The rear door on a 600-mm-wide rack turns on the
left axis. The rear door on a 700-mm-wide rack is a double door, so the positions of its rotation axes
cannot be changed.

Changing the position of the rotation axis involves the repetitive action of removing parts and
reinstalling them at different locations. Work carefully to avoid causing deformation, breakage, or
loss of parts during the removal and reinstallation of parts.

PPOINT

» Removed parts are all reused. No excess parts should be left over. Note that the
rack is supplied with no spare parts. Removing and installing some parts will
require certain degrees of strength. Work carefully.

The tools required for the following operations include a Phillips screwdriver (No. 2 and No. 3 bits),
torque driver (No. 2 bit, but not absolute necessary), cage nut tool, hexagon wrench (socket sizes 3
and 4), and box wrench (socket size 7). The box wrench is required only for work on the rear door.

4.3.1  Changing the position of the rotation axis of the front door

1 Remove the front door from the rack.
Open the door by 90 degrees. Lift up the door to remove the door-side hinges (pins) from the
rack-side hinges, and then slide the door sideways to remove it.
Note: When installing or removing the door, be careful not to get your fingers caught in the
gap between the door and the rack.
The front door may be hard to remove by sliding it sideways because the notches for
the hinges on the door are bent to control the opening and closing angle.

Door-side
hinge

Bend for controlling opening
and closing angle

Rack-side
hinge

Notch for hinge

134



2 Remove the brackets from the rack.

+ Remove the M6 screws to remove the upper and lower rack-side hinges.

+ Remove the M6 hexagon socket set screws to remove the bar nuts for the upper and lower
hinges.

+ Remove the upper and lower lock plates, and then remove the core spring nuts.
(For Models 2724, 2737, 2742, 2616, and 2624):
Remove the M6 screws to remove the upper and lower lock plates, and then remove the
M6 core spring nuts.
(For Model 2642):
Remove the M5 flat head screws to remove the upper and lower lock plates, and then
remove the M5 core spring nuts.

For information on the procedure for removing the core spring nuts, see "4.2 Installing and

Removing Core Spring Nuts".

PPOINT

»  Be careful not to lose the parts and screws removed here. They will be used later.

Note: Be careful because the bar nut for the hinge may fall out when the M6 hexagon socket

set screws are loosened.

M6 core
spring nut

M5 core
spring nuts Lock plate

M6 screw

Lock plate

Model 2724/2737/2742
Model 2642 Model 2616/2624

Bar nut for hinge

4 Handling the Rack after Installation

135



3 Install bar nuts for the hinges and core spring nuts.

Install some of the parts that were removed in step 2, on the side horizontally opposite the

standard side.

+ Insert bar nuts for the hinges in the left H frame, and secure them with M6 hexagon socket
set screws.

+ Insert core spring nuts at the upper and lower parts of the right H frame.

(For Models 2724, 2737, 2742, 2616, and 2624): Insert M6 core spring nuts.
(For Model 2642): Insert M5 core spring nuts.

For information on the procedure for installing the core spring nuts, see "4.2 Installing and
Removing Core Spring Nuts".

PPOINT

»  When inserting a bar nut for the hinge in the groove of the aluminum frame, rotate
it in the groove.

»  Align the center of the M6 hexagon socket set screw of the bar nut for the hinge
with the punch on the aluminum frame.

»  Align the center of each screw hole of the M5 or M6 core spring nuts with the
respective punches on the aluminum frame.

M5 core
spring nuts

M6 core
spring nut

Model 2724/2737/2742 Model 2642

Model 2616/2624

Bar nut for hinge

Bar nut for hinge

socket set screw

M6 hexagon socket
set screw

136



4 |Install the rack-side hinges and lock plates.
+ Using the bar nuts for the hinges installed in step 3, secure the rack-side hinges with M6
screws to the upper and lower parts of the frame.
+ Use the core spring nuts to install lock plates to the upper and lower parts of the frame.
(For Models 2724, 2737, 2742, 2616, and 2624): Secure them with M6 screws.
(For Model 2642): Secure them with M5 screws.

PPOINT
»  Confirm that the shield rubber is attached to the upper and lower lock plates.
»  Upper lock: The shield rubber should be along the top.
»  Lower lock: The shield rubber should be along the bottom of the bracket.

Model 2724127372742
Model 261612624 Model 2642

Rack-side

M6 screws

AN

4 Handling the Rack after Installation

137



5 Remove the door-side hinges and the door bars.
+ Remove the M5 hexagon socket bolts to remove the door-side hinges.

+ Remove the M4 screw to remove the rail guide and the upper and lower door bars.
+ Remove the rail guide from the door bar.

PPOINT
»  Remove the upper and lower door bars by rotating the bar in the direction of arrow
(2
»  When removing the rail guide from the door bar, bend it as shown at (2) in the
figure.

M5 hexagon
socket bolt

i

Rail guide

el

=

Upper door bar

Lower door bar

/)

Bending of

@ guide

138



6 Remove the handle from the front door.
To reverse the orientation of the handle, remove it from the front door.
+ To remove the handle, remove the tapping screws, which are 13 mm and 25 mm long.
Note: The decorative panel is a part separate from the handle body. Be careful because it may
fall off when the tapping screws are removed.

PPOINT

»  Be careful not to lose the parts and screws removed here. They will be used later.

4 Handling the Rack after Installation 139



7 Install the handle on the front door.
* Rotate the handle by 180 degrees to change the orientation, and secure the handle with the
tapping screws that are 13 mm and 25 mm long.

PPOINT
» Install the rotation control member with the gear facing up. Be careful not to install
it in the wrong orientation.
»  For each tapping screw location, use a tapping screw of the same length as that
removed in step 6. Using a tapping screw of a different length may damage the
part.

Note: Use a torque driver to tighten the tapping screws to a tightening torque of 1.0 Nem. If
no torque driver is available, be careful not to overtighten them. Otherwise, you may
damage the handle.

il

4
W
by '; -

/.

140



8 Install the door-side hinges and the door bars.
+ Install the door-side hinges with the M5 hexagon socket bolts.
+ Install the rail guide on the door bar.
+ Install the rail guide and the upper and lower door bars using M12 screws.

PPOINT

»  Push the door-side hinge straight into the metal plate of the door.

» Install the upper and lower door bars by rotating the tilted bar to orientation (1).

»  When removing the rail guide from the door bar, bend it as shown at (2) in the
figure.

Firmly push top and side
of door hinge straight into
metal plate of door

M5 hexagon socket bolt

Rail guide

Bending of
guide

4 Handling the Rack after Installation

141



9 Install the front door.
+ With the door open to about 90 degrees, slide it sideways to insert the door-side hinges
(pins) into the rack-side hinges.

Note: When installing or removing the door, be careful not to get your fingers caught in the
gap between the door and the rack.

PPOINT

»  The front door may be hard to install because the notches for the hinges on the
door are bent to control the opening and closing angle.

»  Confirm that both the upper and lower door-side hinges (pins) are definitely
inserted in the rack-side hinges.

Notch for hinge

Door-side hinge

|

Bend for controlling
opening and closing
angle

This completes the procedure for changing the position of the rotation axis of the front door.

142



4.3.2 Changing the position of the rotation axis of the rear door

1 Remove the rear door from the rack.
Open the door by 90 degrees. Lift up the door to remove the door-side hinges (pins) from the
rack-side hinges, and then slide the door sideways to remove it.
Note: When installing or removing the door, be careful not to get your fingers caught in the
gap between the door and the rack.
The rear door may be hard to remove by sliding it sideways because the notches for the
hinges on the door are bent to control the opening and closing angle.

Door-side  Bend for controlling
hinge opening and closing
angle

Notch for hinge

Rack-side hinge

2 Remove the brackets from the rack.
+ Remove the M6 screws to remove the upper and lower rack-side hinges.

+ Remove the M6 hexagon socket set screws to remove the bar nuts for the upper and lower
hinges.

+ Remove the lock plate located near the center, and then remove the core spring nut.
(For Models 2724, 2737, 2742, 2616, and 2624):
Remove the M6 screws to remove the lock plate located near the center, and then remove
the M6 core spring nut.
(For Model 2642):
Remove the M5 flat head screws to remove the lock plate located near the center, and then
remove the M5 core spring nut.

For information on the procedure for removing the core spring nuts, see "4.2 Installing and
Removing Core Spring Nuts".

PPOINT

»  Be careful not to lose the parts and screws removed here. They will be used later.

4 Handling the Rack after Installation

143



Note: Be careful because the bar nut for the hinge may fall out when the M6 hexagon socket
set screw is loosened.

Bar nut for hinge

M6 hexagon socket
set screw

M5 core M6 core
spring nuts Lock plate  Lock plate spring nut

M6 screw

Model 2642 Model 2724/2737/2742
Model 2616/2624

144



3 Install bar nuts for the hinges and core spring nuts.

Install some of the parts that were removed in step 2, on the side horizontally opposite the

standard side.

+ Insert bar nuts for the hinges in the right H frame, and secure them with M6 hexagon
socket set screws.

+ Insert a core spring nut near the center of the left H frame.
(For Models 2724, 2737, 2742, 2616, and 2624): Insert M6 core spring nuts.
(For Model 2642): Insert M5 core spring nuts.

For information on the procedure for installing the core spring nuts, see "4.2 Installing and
Removing Core Spring Nuts".

PPOINT

»  When inserting a bar nut for the hinge in the groove of the aluminum frame, rotate
it in the groove.

»  Align the center of the M6 hexagon socket set screw of the bar nut for the hinge
with the punch on the aluminum frame.

»  Align the center of each screw hole of the M5 or M6 core spring nuts with the
respective punches on the aluminum frame.

Bar nut for hinge

Bar nut for hinge

M6 hexagon socket
set screw

M6 hexagon socket
set screw

M5 core spring

M8 core spring nut

Model 2724/2737/2742 Model 2642

Model 2616/2624

4 Handling the Rack after Installation 145



4 Install the rack-side hinges and lock plates.
+ Using the bar nuts for the hinges installed in step 3, secure the rack-side hinges with M6

screws to the H frame.

+ Use the core spring nut(s) to install a lock plate near the center of the frame.
(For Models 2724, 2737, 2742, 2616, and 2624): Secure it with an M6 screw.
(For Model 2642): Secure it with M5 screws.

Model 2724/2737/2742
Model 2616/2624 Model 2642

146



5 Remove the door-side hinges and the handle hole cover.
+ Remove the M5 hexagon socket bolts to remove the door-side hinges.
+ To remove the handle hole cover, remove the M4 hexagon nuts with flange.

M5 hexagon
socket bolt

Door-side hinge

Handle hole cover

l M4 hexagon nuts with flange

4 Handling the Rack after Installation

147



6 Remove the handle.
+ Remove the M6 hexagon bolt with flange and the tapping screws to remove the handle
body, the rotation control member, and the lock bracket.
Note: The grip is a part separate from the handle body. Be careful because it may fall off
when the tapping screws are removed.

PPOINT

»  Be careful not to lose the parts and screws removed here. They will be used later.

Resins for fixing
handle in position

M6 hexagon bolt with flange

148



7 Install the handle.

* Move the handle to the other side, and then secure the handle, the lock bracket, and the
rotation control member using the M6 hexagon bolt with flange and tapping screws.

PPOINT

» Install the rotation control member with the gear rotated 90 degrees from its
original orientation. Be careful not to install it in the wrong orientation.

Resins for

Rotate by
90 degrees

SN

S S S
OV

=
%

=

Changing gear orientation of rotation
control member

8 Install the door-side hinges and the handle hole cover.
+ Install the door-side hinges with the M5 hexagon socket bolts.
+ Install the handle hole cover with the M4 hexagon nuts with flange.

PPOINT

»  Push the door-side hinge straight into the metal plate of the door.

Firml\}g push top and side of
door hinge straight into metal
plate of door

M5 hexagon socket bolt

Handle hole cover,

M4 hexagon nuts with flange

4 Handling the Rack after Installation

149



9 Install the rear door.

+ With the rear door open to about 90 degrees, slide it sideways to insert the door-side hinges

(pins) into the rack-side hinges.

Note: When installing or removing the door, be careful not to get your fingers caught in the

gap between the door and the rack.

PPOINT

»  The rear door may be hard to install because the notches for the hinges on the
door are bent to control the opening and closing angle.

»  Confirm that both the upper and lower door-side hinges (pins) are definitely

inserted in the rack-side hinges.

Notch for hinge

Bend for controlling
opening and closing angle

Rack-side hinge

<>

This completes the procedure for changing the position of the rotation axis of the rear door.

150



4.4 Mounting a General-purpose Table (Fixed Type)

H Confirming components
Confirm that all components have been delivered (see the table below).

General-purpose table (fixed type)

Type name: 19R-26TR1

Component name Quantity
Table 1
Rear bracket L 1
Rear bracket R 1
M6 cage nut 8
M6 bolt 4
M6 screw 8
Belt 2
Installation Guide 1

Also, prepare the necessary tools:

+ Phillips screwdrivers (No. 3 bits)

+ Cage nut tool

+ Hexagon wrenches (M6 bolts: Socket size 10)

The procedure for mounting a general-purpose table (fixed type) is as follows:
1. Insert cage nuts.
2. Attach rear brackets.
3. Mount the table.

4.4.1 Inserting cage nuts

Insert cage nuts into the rack posts (front and rear). For information on the procedure for inserting the
cage nuts, see "4.1 Inserting and Removing Cage Nuts".

1 Open the front door, and insert the M6 cage nuts into the front post of the
rack.
The mounting locations are as follows: one nut in each of the upper and lower square holes E
among the three square holes (height of 1 U) at the location line marking the mounting
location of the table. Two nuts on each of the left and right sides make up a total of four nuts.

4 Handling the Rack after Installaton 151



- J Rack post
|| AR POSt

/ |1 M6 cage nuts
(o % enipglocatn (10] %‘
[Front]

2 Open the rear door, and insert the M6 cage nuts into the rear post of the

rack.

The mounting locations are as follows: one nut in each of the upper and lower square holes
among the three square holes (height of 1 U) at the location line marking the mounting
location of the table. Two nuts on each of the left and right sides make up a total of four nuts.

_ Rack post
A

M6 cage nuts | | g T Location lines ‘ % )I/un/wjlogatﬁm Ej ‘

ju]

[m]i7)/mf )]

Location lines
———

[} =]

[y =

[Rear]

PPOINT
»  Align the heights of all attached M6 cage nuts.

4.4.2 Attaching rear brackets and temporarily mounting the
table

1 Using the rear M6 cage nuts that were attached in step 2 according to
"4.4.1 Inserting cage nuts" temporarily fix rear brackets R and L to the rack

post.
Use M6 screws to fix the brackets in position.

152



Rack post

M6 cage nut

# Rear bracket R

M6 cage nut

Rear bracket L

PPOINT

» In step 2, you will mount the table on rear brackets L and R. Temporarily fix the
rear brackets in position to the extent that the table will not drop down when it is
placed on the rear brackets.

»  Carefully follow the installation directions for rear brackets L and R.

2 Temporarily mount the table by inserting the hook at the front of the table
into the square hole right above the M6 cage nut that was attached in step
2 according to "4.4.1 Inserting cage nuts".
Place the rear of the table on the rear brackets L and R that were attached in step 1.

Table Square hole for inserting hook

M6 cage nuts

4 Handling the Rack after Installation 153



3 Confirm that the heights of the left and right square holes into which the
hooks were inserted are the same.

PPOINT

»  Since the table is only provisionally mounted, refrain from placing any load on it.

4.4.3 Mounting the table

1 Secure the table to the M6 cage nuts that were attached in step 2 according
to "4.4.1 Inserting cage nuts", by applying M6 screws.

M6 cage nut
Hook

M6 screws

PPOINT

»  Start work after confirming that rear brackets L and R will not fall down when the
table is placed on them.

»  When mounting the table provisionally, ensure that the table is securely mounted
with the front hook fully inserted in the relevant square hole. Also, ensure that the
rear part of the table is securely mounted on rear brackets L and R.

Do not stop supporting the table with your hand until the table is securely fixed in
position.

154



2 Secure the table in position by applying M6 bolts to the first and third screw
holes from the rear of rear brackets L and R.

M6 bolts

M6 screws

Rear bracket R
Screw holes in rear bracket R
Table used for fixing it in position

* Same locations as in rear bracket L

L First screw hole from™\ * Third screw hole from
rear rear

Cross section G-G

PPOINT
»  Secure the table in position while fully pressing rear brackets L and R against the
rack posts (in the direction of arrow A).
»  Secure the table in position while fully pressing rear brackets L and R against the
table so that no gaps appear (in the directions of arrows B and C).

» If you are unable to press against rear brackets L and R adequately, do so after
slightly loosening the M6 screws marked with an asterisk (*).

3 Fully tighten the M6 screws to secure rear brackets L and R, which were
temporarily fixed in position in step 1 according to "4.4.2 Attaching rear
brackets and temporarily mounting the table," to the rack posts.

M6 screws

Rear bracket L

4 Handling the Rack after Installation 155



4 Confirm that all M6 screws and M6 bolts have been tightened.
Confirm that the table does not occupy the U space under the table.

Must not be below location line

U space after mounting 4

5 Make readjustments as required by loosening the M6 screws that secure
the table to the rack posts.

156



4.5 Mounting a General-purpose Table
(Movable Type)

H Confirming components
Confirm that all components have been delivered (see the table below).

General-purpose table (movable type)
Type name: 19R-26TR2
Component name Quantity
Table 1
Rear bracket L 1
Rear bracket R 1
M6 cage nut 8
MS5 cage nut 2
M6 screw 12
Belt 2
Installation Guide 1

Also, prepare the necessary tools:
+ Phillips screwdrivers (No. 3 bits)
+ Cage nut tool

The procedure for mounting a general-purpose table (movable type) is as follows:
1. Insert cage nuts.
2. Attach rear brackets.
3. Mount the table.

4 Handling the Rack after Installation 157



4.5.1 Inserting cage nuts

Insert the M5 and M6 cage nuts into the rack posts (front and rear).
For information on the procedure for inserting the cage nuts, see "4.1 Inserting and Removing Cage
Nuts".

1 Open the front door, and insert the M6 cage nuts into the front post of the
rack.
Insert the M5 cage nuts into the center square hole among the three square holes (height of
1 U) at the location line marking the mounting location of the table. One nut on each of the
left and right sides makes up a total of two nuts.
Insert the M6 cage nuts into the upper and lower square holes among the three square holes
(height of 1 U) at the location line marking the mounting location of the table . Two nuts on
each of the left and right sides make up a total of four nuts.

Rack post

M6 cage nuts

Location lines

3

Mﬁuntipg/loca}ioﬁ (1 y{

M5 cage nut

2 Open the rear door, and insert the M6 cage nuts into the rear post of the
rack.
The mounting locations on rack posts are as follows: one nut in each of the upper and lower
square holes among the three square holes at the location line. Two nuts on each of the left
and right sides make up a total of four nuts.

Rack post

M6 cage nuts

Mounting location (1 Uy

Location lines

-

PPOINT

»  Align the heights of all attached M6 cage nuts.
»  Attach the M5 cage nuts to only the front posts of the rack, not to the rear posts.

158



4.5.2 Attaching rear brackets and temporarily mounting the
table

1 Using the rear M6 cage nuts that were attached in step 2 according to
"4.5.1 Inserting cage nuts," temporarily attach rear bracket L to the
mounting position adjustment bracket and rear bracket R to the rack post.

Use M6 screws to fix the brackets in position.

Rack post

M6 cage nut

A Rear bracket R M6 cage nut

Rear bracket L

M6 screws

PPOINT

» In step 2, you will mount the table on rear brackets L and R.
Temporarily fix the rear brackets in position to the extent that the table will not drop

down when it is placed on the rear brackets.

2 Confirm that front brackets L and R, being held in position by the simple
retainer mechanism of the slide rails, do not move.

PPOINT
»  Front brackets L and R are part of the table.

3 Insert the hooks at the front of front brackets L and R into the square holes
right above the M6 cage nuts that were attached in step 2 according to

"4.5.1 Inserting cage nuts".
Place the rear of the table on rear brackets L and R that were attached in step 1.

Hook A
Front bracket R Square hole for inserting hook
M6 cage nuts

4 Handling the Rack after Installation 159



4 Confirm that the heights of the left and right square holes into which the
hooks were inserted are the same.

PPOINT

4

Since the table is only provisionally mounted, refrain from placing any load on it.

4.5.3 Mounting the table

1 Secure the table to the M6 cage nuts that were attached in step 2 according
to "4.5.1 Inserting cage nuts", by applying M6 screws.

M6 cage nut

Front bracket L

M6 screws

PPOINT
»

The simple retainer mechanism is engaged when the slide rails are in normally
stored state (horizontal state). However, if the table rear is positioned facing
downward, the simple retainer mechanism is released and the slide rails may fly
out. Be careful.

Work on mounting the table in such a way that the table rear does not face
downward.

Start work after confirming that front brackets L and R are held by the table with
the simple retainer mechanism of the slide rails and do not move.

The slide rails and front brackets L and R are assembled with the table before
shipment.

Start work after confirming that rear brackets L and R will not fall down when the
table is placed on them.

When mounting the table provisionally, ensure that the table is securely mounted
with the front hook fully inserted in the relevant square hole. Also, ensure that the
rear part of the table is securely mounted on rear brackets L and R.

Do not stop supporting the table with your hand until the table is securely fixed in
position.

160



2 Draw out the table about 185 mm (until the screw holes for securing rear
brackets L and R are visible).
Some strength is needed to draw out the table because the simple retainer mechanism of the
slide rails is engaged.

3 Secure rear bracket L to front bracket L, and secure rear bracket R to front
bracket R. Secure them by applying M6 screws to the second lower screw
hole from the rear and the second upper screw hole from the rear. (See
Section G-G.)

M6 screws

M8 screws

Rear bracket L

Front bracket R Table

Screw holes in rear bracket R used for

Rear bracket R fixing it in position

/ / (‘ Same locations as in rear bracket L
[ ) e—
Rear face is here \Second screw hole from rear in top row

when table is put awa Second screw hole
from rear in bottom row

Pull-out length of about 152 mm
for table

Cross section G-G

PPOINT

»  Secure the table in position while fully pressing rear brackets L and R against the
rack posts (in the direction of arrow A).

»  Secure the table in position while fully pressing rear bracket L against front
bracket L and rear bracket R to front bracket R so that no gaps appear (in the E
directions of arrows B and C).

» If you are unable to press against rear brackets L and R adequately, do so after
slightly loosening the M6 screws marked with an asterisk (*).

»  The table can be drawn out about 152 mm (until the screw holes for securing rear
brackets L and R are visible). Do not draw it out too much (see section G-G).

4 Put away the table that was drawn out in step 2 and engage the simple
retainer mechanism of the slide rails.

4 Handling the Rack after Installation 161



5 Fully tighten the M6 screws to secure rear brackets L and R, which were
temporarily fixed in position in step 1 according to "4.5.2 Attaching rear
brackets and temporarily mounting the table," to the rack posts.

M6 screws

6 Confirm that all M6 screws have been tightened.
Tighten the panel fastener to secure the table in position.
Confirm that the table does not occupy the U space under the table.

Table Panel fastener

Panel fastener Must not be below location line

U space after i
mounting /

7 Make readjustments as required by loosening the M6 screws that secure
the table to the rack posts.

162



4.6 Mounting the Laptop Storage Rack

H Confirming components
Confirm that all components have been delivered (see the table below).

Laptop storage rack (table type)
Type name: 19R-26TR3

Product name Quantity
Table unit 1
Cable arm 1
Rail unit 2
MS5 cage nut 10 (Accessory)
MS screw 9 (Accessory)
Hook-and-loop fastener | 1m (Accessory)
belt
Installation Guide 1 (Accessory)

Also, prepare the necessary tools:
+ Phillips screwdrivers (No. 2 bit)
+ Cage nut tool (supplied with the rack)

4 Handling the Rack after Installation 163



4.6.1 Inserting cage nuts

Insert M5 cage nuts into the rack posts (front and rear).
For information on the procedure for inserting the cage nuts, see "4.1 Inserting and Removing Cage
Nuts".

1 Insert M5 cage nuts into the front rack posts.
The mounting locations on the front of the rack are as follows: one nut in each of the three
square holes (height of 1 U) at the location line marking the mounting location of the table.
Three nuts on each of the left and right sides make up a total of six nuts.

Location line
Front
| = o~
| [m] (=]
(] 0
LA TE i
4 @ Mounting location (1 U) g
hla ~D =
P [m] 0
N2 |' » O (]
| M5 cage nuts

2 Insert M5 cage nuts into the rear rack posts.
The mounting locations on the rear of the rack are as follows: one nut in each of the upper
and lower square holes among the three square holes at the location line. Two nuts on each of
the left and right sides make up a total of four nuts.

Location line

Rear

b
Heno

Mounting location (1 U)

A

I
ooo
poDeoenoo

o, -\!.
I M5 cage nuts

PPOINT,
»  Align the heights of all attached M5 cage nuts.

164



4.6.2 Mounting the rail units

Secure the rail units to the rack posts using the M5 cage nuts that were attached in step 1 and 2
according to "4.6.1 Inserting cage nuts".

1 Push the left and right disconnect springs on the slide rails to release the
lock of the table unit, and then remove the rail units from the table unit.

Disconnect spring

Rail unit

Push in this direction

2 Fit the rear brackets of the rail units in place on the rear posts of the rack.
Then, using the supplied M5 screws, secure them to the M5 cage nuts that
were inserted in step 1 and 2 into the rack posts (front and rear) according
to "4.6.1 Inserting cage nuts". (Eight screws)

Rack posts (rear) M5 screw securing

holes

Rail unit
Rack posts (front),

“Part to be inserted

M5 screw securing

\\ holes
\

M5 screw

PPOINT

» Loosen the two adjusting screws on the rear brackets to adjust the units to the
appropriate pitch between the rack posts (front and rear) on which they are
mounted. After the adjustment, fully tighten the screws.

4 Handling the Rack after Installation

165



4.6.3 Putting away the table unit

Insert the table unit into the rail unit to put it away in the rack, and secure it.

1 Insert the table unit into the rail unit.

Rail unit

Rail unit

PPOINT

»  When inserting the unit for the first time, the movement may feel stiff. Gradually
insert the table unit while moving it back and forth several times.

2 Push the left and right disconnect springs on the slide rails simultaneously
to further insert the table unit.

Push in this
direction

166



3 Peel off the tape that temporarily fixes the cable arm in position, and secure
the arm to the rear bracket with the supplied M5 screw.

Cable arm

4 Tighten the panel fastener on the front of the table unit to secure the unit in
position. This completes the mounting work.

Panel fastener

Caution: For transport (shipment) of the rack with the table mounted, we recommend placing cush-
ioning material (reused packing material) in gaps to prevent the cable arm from knocking
against the rack.

Cushioning material

Cable arm

4 Handling the Rack after Installation 167



4.7  Attaching the Cable Holder

H Confirm the components, and prepare the necessary tools.

Type name
Model
Front Rear
Zij 19R-27CM1 19R-27CM2
2742 19RB27CM1 19RB27CM2
2616 19R-26CM 1 19R-26CM2
2624 19RB26CM 1 19RB26CM2
2642 19R-26CM 11 19R-26CM21
19RB26CM11 19RB26CM21

Confirm that all components have been delivered (see the table below).

Component and quantity

Cable holder x 1, M5 flat head screw x 1, M5 core spring nut x 1

Also, prepare the necessary tools:
+ Phillips screwdriver (No. 2 bit): For the M5 flat head screw

The procedure for attaching the cable holder is as follows:

Install the core spring nut on the rack frame, and secure the cable holder.

The procedure for attaching the cable holder is shown below.

168




4.7.1 Attaching the cable holder

For information on the procedure for installing the core spring nuts, see "4.2 Installing and Removing

Core Spring Nuts".

The core spring nut will be installed on the front or rear frame of the rack.

(Front)

Front frame

(Rear)

Rear frame

4 Handling the Rack after Installation

169



Install the M5 core spring nut on the front or rear frame of the rack, and secure the cable holder with
the M5 flat head screw.

For 19R-27CM1 (19RB27CM1)

5
;s

M5 core spring nut

N

M5 flat head screw

Cable holder

For 19R-27CM2 (19RB27CM2)

M5 core spring nut

M5 flat head screw

Cable holder

170



For 19R-26CM1 (19RB26CM1)

M5 core spring nut

M5 flat head screw

Cable holder

For 19R-26CM2 (19RB26CM2)

55
|~

M5 core spring nut

M5 flat head screw

Cable holder

4 Handling the Rack after Installation 171



For 19R-26CM11 (19RB26CM11)

M5 core spring nut

M5 flat head screw

L
Cable holder

For 19R-26CM21 (19RB26CM21)

M5 core spring nut

Cable holder

172



4.8 Mounting a Blank Panel

4.8.1  One-touch type

H Confirming components
Confirm that all components have been delivered (see the table below).

Component name Type name Component and quantity
1 U blank panel 12;3226;3;}}1, 1 U blank panel x 1
2 U blank panel 12;3226;3];’1)22, 2 U blank panel x 1
3 U blank panel 12;3226;3];’1)3; 3 U blank panel x 1

H Mounting a blank panel

1 From the front, mount a blank panel on the rack posts (front).
Fit the mating pins of the blank panel at the following locations, which differ depending on
the size of the blank panel.
+ 1 U: Two center holes on the left and right at 1 U
+ 2 U: Two lower holes on the left and right at 2 U
+ 3 U: Two center holes on the left and right at 2 U

<

After being attached

BN
f
’
[
!
3

&— Upper hole []
Center hole
Lower hole

Blank panel (1 U)

Blank panel (2 U)

Blank panel (3 U)

Mating pin

PPOINT E

»  The figure shows a general representation of 1 U, 2 U, and 3 U blank panels. In
actual work, select and mount the appropriate size of blank panel according to the
available space.

4 Handling the Rack after Installation 173



4.9 Attaching the Side Cable Duct

The procedure for attaching the side cable duct is shown below.

PPOINT

»  The supplied screws for securing the duct are self-tapping screws. Each screw
requires a certain degree of strength to tighten since it cuts its own thread as it is
screwed into its hole.

» The inside of the duct is separated into three sections. When laying many cables,
divide the cables evenly into each section. Use the following as a rough guide to
determine the number of cables passing through the duct:

- Allowable number of cables in one side cable duct
The capacity in the case of LAN cables (each with a diameter of 5 mm) is about
90 cables.

M Confirm the components, and prepare the necessary tools.
Confirm that all components have been delivered (see the table below).

Side cable duct Type name: 19R-27SD1

Product name Quantity
Front panel 1
Side cable duct body 1
Rear bracket 1
MS5 self-tapping screw 4
M6 screw 2
M6 cage nut 2

Also, prepare the necessary tools:
+ Phillips screwdriver (No. 2 bit): For M5 self-tapping screws
+ Phillips screwdriver (No. 3 bit): For M6 screws
+ Cage nut tool: For M6 cage nuts

The procedure for attaching the side cable duct is as follows:

1 Insert cage nuts.

2 Temporarily secure the rear bracket.
3 Insert the side cable duct body.
4

Secure the rear bracket, the side cable duct body, and the front panel.

The procedure for attaching the side cable duct is shown below.
(Example: When attached to the left of the rack)

*  Ifthe cable holder is already attached to the location for attaching the side cable duct, remove the
cable holder.

174



4.9.1 Inserting cage nuts

For information on the procedure for inserting the cage nuts, see "4.1 Inserting and Removing Cage

Nuts".

1 Insert M6 cage nuts in the square holes at the top and bottom of the
opening in the front of the rack.
Two center holes at the top and bottom

M6 cage nut

M6 cage nut

4 Handling the Rack after Installation 175



4.9.2 Temporarily securing the rear bracket

1 From the rear, fit an M5 self-tapping screw in the lowest screw hole of a set
of five screw holes in the rear rack post. Then, temporarily tighten it, leaving
a clearance of about 5 mm between the screw and the rack post.

2 Fit the lower securing hole of the rear bracket to the M5 self-tapping screw
installed in step 1, and secure the upper part with an M5 self-tapping screw.

3 Fully tighten the lower M5 self-tapping screw, which was temporarily
tightened, to secure the bracket.

Rear bracket

M5 self-tapping screws

176



4.9.3 Inserting the side cable duct body

1 Insert the side cable duct body from the front into the rear bracket.

(Front)

Rear bracket

Cable duct body

PPOINT

» Be sure to insert the side cable duct body straight in. If it is moved slightly to the
right or left during insertion, it may hit the rear bracket edge, preventing its
insertion. If it hits the rear bracket edge, pull it out once and reinsert it.

4 Handling the Rack after Installation

177



4.9.4 Securing the rear bracket, the side cable duct body, and
the front panel

1 From the rear, secure the side cable duct body and the rear bracket with
the two supplied M5 self-tapping screws.

M5 self-tapping screws

178



2 From the front, place the front panel over the side cable duct body, and
secure it with two M6 screws.

(Front)

Cable duct body

Front panel

M6 screws

PPOINT
» Install the front panel such that the rubber cones are between the front panel and
the side cable duct body.
»  The front panel and the side cable duct are held firmly together by the screws.

4 Handling the Rack after Installation 179



4.10 Attaching a Stabilizer (L-shaped)

The procedure for attaching the stabilizer is shown below.

H Confirm the components, and prepare the necessary tools.

Confirm that all components have been delivered (see the table below).

- Stabilizer (slim/L-shaped) Type name: 19R-26FS1
- Stabilizer (standard/L-shaped) Type name: 19R-27FS1

Product name Quantity
Y Stabilizer body 1
M10 bolt 4

Also, prepare the necessary tools:
+ Spanner: For M10 bolts

The procedure for attaching the stabilizer (L-shaped) is shown below.

4.10.1 Attaching the stabilizer (L-shaped)

1 From the front, secure the stabilizer body to the rack with four bolts.

P

lllustration of attached L-shaped stabilizer

180



4.11 Attaching a Stabilizer (Pullout Type)

The procedure for attaching the stabilizer (pullout type) is shown below.

H Confirm the components, and prepare the necessary tools.

Confirm that all components have been delivered (see the table below).

Stabilizer (pullout type) Type name: 19R-26FS2
Product name Quantity
Stabilizer bodyf 1
Mounting plate 1

MS5 flat head screw 6
Hexagon wrench (6 mm) 1

Also, prepare the necessary tools:
+ Phillips screwdriver (No. 2 bit): For M5 flat head screws

The procedure for attaching the stabilizer (pullout type) is shown below.

4.11.1 Attaching the stabilizer (pullout type)

1 From the front, insert the stabilizer body under the rack.

(Front)

Stabilizer body

4 Handling the Rack after Installation

181



2 From the front, temporarily secure the stabilizer body to the rack with M5
flat head screws.

M5 flat head
sCrews

PPOINT

»  The stabilizer body will be secured from the rear in the next step, step 3.
Temporarily secure the stabilizer body to the extent that it will not fall off.

182



3 From the rear, secure the mounting plate, the rack, and the stabilizer body
with M5 flat head screws.

(Rear)

M5 flat head
SCrews

4  Fully tighten the M5 flat head screws on the front.

4 Handling the Rack after Installation 183



4.12 Attaching the Quake Proof Stabilizer Kit

H Confirm the components, and prepare the necessary tools.
Confirm that all components have been delivered (see the table below).

= Quake Proof Stabilizer kit (slim/base) Type name: 19R-26ST1
- Quake Proof Stabilizer kit (standard/base)
Type name: 19R-27ST1

Product name Quantity
Front part 1
Rear part 1
Side part 2
M10 bolt 16

= Quake Proof Stabilizer kit (slim/expansion)
Type name: 19R-26ST2

+ Quake Proof Stabilizer kit (standard/expansion)
Type name: 19R-27ST2

Product name Quantity
Front part 1
Rear part 1
M10 bolt 8

Also, prepare the necessary tools:
* Spanner: For M10 bolts

184



4.12.1 Attaching the Quake Proof Stabilizer kit

The procedure for attaching the Quake Proof Stabilizer Kit is shown below.

1 Secure the parts to the corresponding sides of the rack using four mounting
bolts per part.

2 Anchor the front part and rear part to the floor, each with two bolts.

3 Anchor the side parts to the floor, each with three bolts.

lllustration of the attached Quake Proof Stabilizer kit

PPOINT
»  Customers are requested to provide their own components for floor anchoring.
»  The floor anchoring hole has a diameter of 20 mm, and the board of the Quake
Proof Stabilizer kit has a thickness of 4.5 mm.

4 Handling the Rack after Installation 185






194 VFS5vY BTIL2724/2737/2742/2616/2624/2642

HikEREAE
19-inch Rack Model 2724/2737/2742/2616/2624/2642

User's Guide
(19R-272A2)
(19R-273A2)
(19R-273B2)
(19R-274A2)
(19R-274B2)
(19R-261A2)
(19R-262A2)
(19R-264A2)

(19R-264B2)

C120-E665-04XA

F¥1TH 2012%12HA
HTEEFE ELEKAEH

Published December 2012
Publisher FUJITSU LIMITED

Printed in Japan

@ KEDONEIL, WEDOT-OFEANEK L LICERETHZ LRHY 77,

@ AE IR ST — X OERICERT ., & =FORTHELS Lo
HERIDREFEIZOW TR, BHFZ0FEANVEE A,

@ R A EE U E T,

@%T. FLTARIZ., BROVEBEZW-LET,

@ This manual is subject to change without prior notice for further improvement.

@ We are not responsible for any violation of the patent or other rights of a third party,
resulting from the use of the data contained in this manual.

@ All rights reserved.

@ We will replace your copy of this manual if any pages are missing or collated
incorrectly.



O
FUJITSU



	表紙
	19インチラック モデル 2724/2737/2742/2616/2624/2642 取扱説明書(19R-272A2)(19R-273A2)(19R-273B2)(19R-274A2)(19R-274B2)(19R-261A2)(19R-262A2)(19R-264A2)(19R-264B2)
	はじめに
	本書の表記
	改版記録表
	目次
	1 概要
	1.1 ラインナップ
	1.2 搭載可能装置

	2 ラック設置・運用上のご注意
	2.1 設置場所に関する注意
	2.2 搬入時の留意事項
	2.3 設置・運用時の留意事項

	3 ラックの構成と設置
	3.1 構成
	3.2 前扉の開き方
	3.3 後扉の開き方
	3.4 ラックの設置
	3.5 ラックの連結

	4 ラック設置後の取り扱いについて
	4.1 ケージナット取り付け/取り外し手順
	4.2 コアラットの取り付け/取り外し手順
	4.3 扉回転軸位置の変更手順
	4.4 汎用テーブル（固定式）の取り付け手順
	4.5 汎用テーブル（可動式）の取り付け手順
	4.6 ノートパソコン格納テーブルの取り付け手順
	4.7 ケーブルホルダーの取り付け手順
	4.8 ブランクパネルの取り付け手順
	4.9 サイドケーブルダクトの取り付け手順
	4.10 スタビライザー（Ｌ字型）の取り付け手順
	4.11 スタビライザー（引出型）の取り付け手順
	4.12 耐震キットの取り付け手順
	4.13 コンセントボックスの取り付け手順


	19-inch Rack Model 2724/2737/2742/2616/2624/2642 User's Guide (19R-272A2)(19R-273A2)(19R-273B2)(19R-274A2)(19R-274B2)(19R-261A2)(19R-262A2)(19R-264A2)(19R-264B2)
	Before Reading This Manual
	Remarks
	Revision History
	Contents
	1 Overview
	1.1 Specifications
	1.2 Devices that can be mounted on this rack

	2 Precautions on Rack Installation and Operation
	2.1 Installation Site Precautions
	2.2 Precautions during Transportation
	2.3 Precautions on Installation and Operation

	3 Rack Configuration and Installation
	3.1 Configuration
	3.2 Opening the Front Door
	3.3 Opening the Rear Door
	3.4 Installing the Rack
	3.5 Connecting Racks

	4 Handling the Rack after Installation
	4.1 Inserting and Removing Cage Nuts
	4.2 Installing and Removing Core Spring Nuts
	4.3 Changing the Position of the Door Rotation Axis
	4.4 Mounting a General-purpose Table (Fixed Type)
	4.5 Mounting a General-purpose Table (Movable Type)
	4.6 Mounting the Laptop Storage Rack
	4.7 Attaching the Cable Holder
	4.8 Mounting a Blank Panel
	4.9 Attaching the Side Cable Duct
	4.10 Attaching a Stabilizer (L-shaped)
	4.11 Attaching a Stabilizer (Pullout Type)
	4.12 Attaching the Quake Proof Stabilizer Kit


	裏表紙

